
UNLV Theses, Dissertations, Professional Papers, and Capstones 

12-1-2012 

The Impact of Advanced Wastewater Treatment Technologies The Impact of Advanced Wastewater Treatment Technologies 

and Wastewater Strength on the Energy Consumption of Large and Wastewater Strength on the Energy Consumption of Large 

Wastewater Treatment Plants Wastewater Treatment Plants 

Timothy Stephen Newell 
University of Nevada, Las Vegas, beachbumbookie@yahoo.com 

Follow this and additional works at: https://digitalscholarship.unlv.edu/thesesdissertations 

 Part of the Civil Engineering Commons, and the Sustainability Commons 

Repository Citation Repository Citation 
Newell, Timothy Stephen, "The Impact of Advanced Wastewater Treatment Technologies and Wastewater 
[...]
teaching me new skills and being a great mentor throughout my internship and graduate 

school career.  Jeff Mills thank you for pushing me with regards to the work world.  You 

helped me overcome a lot of my shyness by making me confront it head on.  Perry 



vi 

 

Johnson you were also a great help with the thesis process and always a good person to 

talk to about wastewater treatment as well as other items.  Ken Buck thank you as well 

for always being there to talk to, you are quite knowledgeable about many subjects.  I 

also would like to thank the rest of the operators and staff at the Clark County Water 

Reclamation District that I worked with.  Without the help of the District, I feel this thesis 

would not have turned out the way it did.  Thank you all so much. 

 Walter Johnson, I also must mention you here.  You helped out quite a few 

times in the thesis process and I always enjoyed talking to you. 

 I would also like to thank the people who I work with at HDR who attended 

my thesis defense: Stephanie Stallsmith, Matthew Duffy, Nick Golz, Troy Hunt, and 

Mike Leeds.  I was pleasantly surprised at the high turnout.  Thank you for bringing me 

on the team as well. 

 I would also like to thank my girlfriend Asami Ototani.  I love you with all my 

heart and always enjoy your company.  You have been patient with me throughout the 

thesis process and have made my life better. 

This research was partly funded by the National Science Foundation (NSF) 

under grant CMMI- 0846952.   



vii 

 

DEDICATION 

 

To my parents and grandparents who have always  

believed in me even when I did not.



 

viii 

 

TABLE OF CONTENTS 

 

ABSTRACT ....................................................................................................................... iii 

ACKNOWLEDGEMENTS .................................................................................................v 

DEDICATION .................................................................................................................. vii 

LIST OF TABLES ............................................................................................................. xi 

LIST OF FIGURES ......................................................................................................... xiv 

CHAPTER 1 INTRODUCTION AND OBJECTIVES ...........................................1 

CHAPTER 2 EVALUATION OF ENERGY USE IN WASTEWATER 

TREATMENT PLANTS USING DESIGN EQUATIONS AND 

ENERGY CONSUMING UNITS AS A FUNCTION OF 

WASTEWATER STRENGTH  ..........................................................5 

Abstract ................................................................................................................................5 

1   Introduction .....................................................................................................................5 

2   Methodology .................................................................................................................11 

2.1   Wastewater Influent and Effluent Standards ..........................................................13 

2.2   Physical Treatment Units Design ...........................................................................15 

2.3   Bar Racks ...............................................................................................................16 

2.4   Aerated Grit Chambers ...........................................................................................17 

2.5   Primary Clarifiers ...................................................................................................18 

2.6   Secondary Clarifiers ...............................................................................................19 

2.7   Dual Media Filtration .............................................................................................19 

2.8   UV Disinfection .....................................................................................................20 

2.9   Gravity Thickeners .................................................................................................20 

2.10  Dissolved Air Flotation Thickeners (DAFTs) .......................................................21 

2.11  Centrifuge Dewatering ..........................................................................................21 

2.12  Biochemical Treatment Processes .........................................................................22 

3  Results and Discussion ..................................................................................................23 

3.1  Estimated Energy Consumption for Preliminary and Primary Treatment Units.....29 

3.2  Secondary Treatment Energy ..................................................................................32 

3.3  Tertiary Treatment Energy ......................................................................................37 

3.4  Solids Processing Energy ........................................................................................40 

4  Conclusions ....................................................................................................................45 

CHAPTER 3 INFLUENCE OF ADVANCED TREATMENT TECHNOLOGIES 

ON THE ENERGY CONSUMPTION IN WASTEWATER 

TREATMENT PLANTS  ..................................................................49 

Abstract ..............................................................................................................................49 

1   Introduction ...................................................................................................................50 

2   Methodology .................................................................................................................53 



 

ix 

 

2.1   Wastewater Influent and Effluent Standards  .........................................................55 

2.2   Design .....................................................................................................................56 

2.3   Alternative Design I – Switching MPHO UV to LPHO UV for Disinfection .......57 

2.4   Alternative Design II – Switching UV to Chlorination/Dechlorination for 

Disinfection ....................................................................................................................58 

2.5   Alternative Design III – Switching Centrifugation to Plate and Frame Press 

Dewatering for Solids Dewatering .................................................................................58 

2.6   Alternative Design IV – Switching Partial BNR to Full BNR in the Secondary 

Treatment .......................................................................................................................59 

3   Results and Discussion .................................................................................................61 

3.1   Alternative Design I – Switching MPHO UV to LPHO UV for Disinfection .......65 

3.2   Alternative Design II – Switching from UV to Chlorination/Dechlorination for 

Disinfection ....................................................................................................................67 

3.3   Alternative Design III – Switching Centrifugation to Plate and Frame Press 

Dewatering for Solids Dewatering  ................................................................................68 

3.4  Alternative Design IV – Switching Partial BNR to Full BNR in the Secondary 

Treatment .......................................................................................................................70 

4   Conclusions and Discussion .........................................................................................75 

CHAPTER 4 CONCLUSIONS ..............................................................................79 

 

APPENDIX A  COMPUTED MOTOR SIZES FOR SPECIFIC UNIT PROCESSES 

FOR A 100 MGD WASTEWATER TREATMENT PLANT, 

ENERGY REQUIREMENTS AND EFFICIENCIES BASED 

UPON WASTEWATER STRENGTH  ...........................................86 

 

APPENDIX B  COMPUTED MOTOR SIZES AND ASSUMED EFFICIENCIES 

FOR SPECIFIC UNIT PROCESSES IN A 100 MGD 

WASTEWATER TREATMENT PLANT BASED UPON 

SWITCHING TRADITIONAL TECHNOLOGIES TO 

ADVANCED TECHNOLOGIES  ...................................................89 

 

APPENDIX C  UNIT OPERATION DESIGN METHODS AND ENERGY 

COMPUTATION EQUATIONS USED..........................................91 

1   Bar Racks  .....................................................................................................................91 

2   Aerated Grit Chambers .................................................................................................98 

3   Primary Clarifiers........................................................................................................102 

4   Aeration Basins ...........................................................................................................110 

5   Secondary Clarifiers....................................................................................................118 

6   Dual Media Filters ......................................................................................................126 

7   Gravity Thickeners......................................................................................................149 

8   Dissolved Air Flotation Thickeners ............................................................................155 

9   Centrifuge Dewatering ................................................................................................166 

10 Plate and Frame Press Dewatering .............................................................................170 

11 Low Pressure High Output UV Disinfection ..............................................................174 

12 Medium Pressure High Output UV Disinfection ........................................................180 



 

x 

 

13 Chlorination/Dechlorination .......................................................................................186 

 

REFERENCES ................................................................................................................195 

 

VITA ................................................................................................................................200 

 



 

xi 

 

LIST OF TABLES 

 

Table 2.1 - Wastewater Characteristics and Effluent Criteria Partially Reproduced from 

(Metcalf and Eddy, 2003) ................................................................................................. 15 

Table 2.2 - Physical Treatment Units Design ................................................................... 16 

Table 2.3 - Microbial Parameters at 20°C for the Design of the Aeration Basins ............ 23 

Table 2.4 – Energy Consumption per Unit Operation for a 100 MGD Wastewater 

Treatment Plant Treating Different Wastewater Strengths ............................................... 26 

Table 2.5 - Secondary Treatment Energy Requirements per Pound of BOD or TKN 

Removed ........................................................................................................................... 27 

Table 2.6 - Solids Processing Energy Requirements per Ton of Solids ........................... 27 

Table 2.7 – Energy Consumption Estimates on a Volumetric Basis for Wastewater 

Treatment .......................................................................................................................... 28 

Table 2.8 - Energy Consumption Estimates on a Mass Basis for Wastewater Treatment 29 

Table 3.1 - Wastewater Characteristics and Effluent Criteria Partially Reproduced from 

(Metcalf and Eddy, 2003) ................................................................................................. 56 

Table 3.2 - Treatment Process Design Parameters ........................................................... 57 

Table 3.3 - Microbial Parameters at 20°C for the Design of the Aeration Basins ............ 61 

Table 3.4 - Energy Consumption for Selected Unit Operations for a 100 MGD 

Wastewater Treatment ...................................................................................................... 63 

Table 3.5 - Solids Processing Energy Requirements per Ton of Solids ........................... 63 

Table 3.6 – Aeration Basins Energy Requirements per Pound of BOD or TKN Removed

........................................................................................................................................... 64 

Table 3.7 – Energy Consumption Estimates on a Volumetric Basis for Wastewater 

Treatment .......................................................................................................................... 64 

Table 3.8 - Energy Consumption Estimates on a Mass Basis for Wastewater Treatment 65 

Table C.1 - Bar Racks Design Criteria ............................................................................. 93 

Table C.2 - Bar Racks Screenings .................................................................................... 93 

Table C.3 - Bar Racks Design........................................................................................... 94 

Table C.4 - Bar Racks Energy Parameters........................................................................ 94 

Table C.5 - Aerated Grit Chambers Design Criteria ......................................................... 99 

Table C.6 - Grit Chamber Grit .......................................................................................... 99 

Table C.7 - Aerated Grit Chamber Design ..................................................................... 100 

Table C.8 - Aerated Grit Chambers Energy Parameters ................................................. 100 

Table C.9 - Primary Clarifiers Design Criteria ............................................................... 103 

Table C.10 - Primary Sludge Production ........................................................................ 104 

Table C.11 - Primary Clarifier Design ............................................................................ 104 

Table C.12 - Primary Clarifiers Energy Parameters ....................................................... 105 

Table C.13 - Aeration Basins Microbial Parameters ...................................................... 111 

Table C.14 - Aeration Basins Design ............................................................................. 112 

Table C.15 – Aeration Basin Blower Energy Parameters............................................... 115 

Table C.16 - Aeration Basin Mixer Energy Parameters ................................................. 116 

Table C.17 - Aeration Basin Chemical Pump Energy Requirements ............................. 117 

Table C.18 - Aeration Basins Full BNR Internal Recycle Pumps Energy Parameters... 117 

Table C.19 - Secondary Clarifiers Design Criteria ......................................................... 119 



 

xii 

 

Table C.20 - Secondary Clarifier Design ........................................................................ 120 

Table C.21 - Secondary Clarifier Energy Parameters ..................................................... 121 

Table C.22 - Dual Media Filters Design Criteria ............................................................ 126 

Table C.23 - Dual Media Filter Design Table ................................................................ 127 

Table C.24 - Anthracite Sand Sieve Parameters at Average Flow ................................. 131 

Table C.25 - Anthracite Sand Sieve Parameters at Peak Flow ....................................... 132 

Table C.26 – Filter Sand Sieve Parameters at Average Flow ......................................... 133 

Table C.27 – Filter Sand Sieve Parameters at Peak Flow ............................................... 133 

Table C.28 - Anthracite Sand Rajagopalan and Tien Parameters ................................... 137 

Table C.29 - Filter Sand Rajagopalan and Tien Parameters ........................................... 138 

Table C.30 - Rajagopalan and Tien Filtration Model for 5 m/h (2.05 gpm/ft
2
) ............. 139 

Table C.31 - Rajagopalan and Tien Model Summary .................................................... 140 

Table C.32 - Low Strength Headloss Buildup ................................................................ 143 

Table C.33 - Average Strength Headloss Buildup .......................................................... 143 

Table C.34 - High Strength Headloss Buildup ............................................................... 144 

Table C.35 - Anthracite Backwash Parameters .............................................................. 145 

Table C.36 - FIPS Energy Parameters ............................................................................ 146 

Table C.37 – Backwash Pump Energy Parameters ......................................................... 147 

Table C.38 - Backwash Blower Energy Parameters ....................................................... 148 

Table C.39 - Gravity Thickeners Design Criteria ........................................................... 149 

Table C.40 - Gravity Thickener Sludge Parameters ....................................................... 149 

Table C.41 - Gravity Thickener Design .......................................................................... 150 

Table C.42 - Sludge Pump Energy Parameters ............................................................... 152 

Table C.43 - Overflow Pump Energy Parameters .......................................................... 153 

Table C.44 - Rake Arm Energy Parameters .................................................................... 154 

Table C.45 - DAFTs Design Criteria .............................................................................. 155 

Table C.46 - DAFTs Sludge Parameters......................................................................... 156 

Table C.47 - DAFTs Design ........................................................................................... 157 

Table C.48 - DAFTs Air Compressor Energy Parameters ............................................. 159 

Table C.49 - DAFTs Recycle Pump Energy Parameters ................................................ 161 

Table C.50 - DAFTs Sludge Pumps Energy Parameters ................................................ 162 

Table C.51 - DAFTs Overflow Pump Energy Parameters ............................................. 163 

Table C.52 - DAFTs Rake Arms Energy Parameters ..................................................... 164 

Table C.53 - Centrifuge Design Parameters ................................................................... 166 

Table C.54 - Centrifuge Sludge Parameters ................................................................... 166 

Table C.55 - Centrifuge Sludge Cake Parameters .......................................................... 167 

Table C.56 - Centrifuge Energy Parameters ................................................................... 169 

Table C.57 - Plate and Frame Press Design .................................................................... 170 

Table C.58 - Plate and Frame Press Sludge Parameters ................................................. 171 

Table C.59 - Plate and Frame Press Sludge Cake Parameters ........................................ 171 

Table C.60 - Plate and Frame Press Energy Parameters ................................................. 173 

Table C.61 - Low Pressure High Output UV Design ..................................................... 174 

Table C.62 - Low Pressure High Output UV Hydraulics ............................................... 175 

Table C.63 - Low Pressure High Output UV Headloss .................................................. 175 

Table C.64 - Low Pressure High Output UV Energy Parameters .................................. 176 

Table C.65 - Medium Pressure High Output UV Design ............................................... 180 



 

xiii 

 

Table C.66 - Medium Pressure High Output UV Hydraulics ......................................... 181 

Table C.67 - Medium Pressure High Output UV Headloss ............................................ 181 

Table C.68 - Medium Pressure High Output UV Energy Parameters ............................ 182 

Table C.69 - Chlorination Design Criteria ...................................................................... 186 

Table C.70 - Chlorination Design ................................................................................... 187 

Table C.71 - Dechlorination Design ............................................................................... 191 

Table C.72 – Chlorination Energy Parameters ............................................................... 192 

Table C.73 – Dechlorination Energy Parameters ........................................................... 192 
 
 

 

  



 

xiv 

 

LIST OF FIGURES

 

Figure 1.1- Percent of US Population Served by Varying Levels of WWT Modified From 

(U.S. EPA, 2008; U.S. EPA, 2010a) ................................................................................... 2 

Figure 2.1 - Percent of US Population Served by Varying Levels of WWT Modified 

From (U.S. EPA, 2008; U.S. EPA, 2010a) ......................................................................... 7 

Figure 2.2 - Process Flow Diagram of Waste Water Treatment Plant For Which Energy 

Consumption Was Evaluated ............................................................................................ 13 

Figure 2.3 (a) Energy Requirements For Bar Racks, and Grit Chambers, (b) Primary 

Clarifiers Energy Requirements ........................................................................................ 29 

Figure 2.4 (a) Energy Requirements for Aeration Basins, (b) Aeration Basins Blowers 

Energy requirements for BOD and TKN Removal Based Upon Airflow Requirements, (c) 

Energy Requirements for Secondary Clarifiers, (d) Secondary Treatment Energy 

Requirements for BOD and TKN Removal on a Mass Basis ........................................... 32 

Figure 2.5 (a) Energy Requirements for Dual Media Filters, (b) Energy Requirements for 

MPHO UV Disinfection ................................................................................................... 37 

Figure 2.6 (a) Energy Requirements for Gravity Thickeners, (b) Energy Requirements 

DAFTs, (c) Energy Requirements for Centrifuges ........................................................... 40 

Figure 2.7 – Comparison of Energy Consumption in Wastewater Treatment Plants for 

Different Treatment Levels ............................................................................................... 44 

Figure 3.1 - Process Flow Diagram for the Wastewater Treatment Plant Used in the 

Energy computations ........................................................................................................ 55 

Figure 3.2 - LPHO UV and MPHO UV Energy Consumption ........................................ 65 

Figure 3.3 - LPHO UV, MPHO UV, and Chlorination/Dechlorination Energy 

Consumption ..................................................................................................................... 67 

Figure 3.4 - Centrifuge Dewatering and Plate and Frame Press Dewatering Energy 

Consumption ..................................................................................................................... 68 

Figure 3.5 – Partial BNR and Full BNR Total Energy Consumption .............................. 70 

Figure 3.6 - Energy Consumption for Partial and Full BNR Based Upon BOD, TKN and 

TN ..................................................................................................................................... 70 

Figure 3.7 – Aeration Basins Requirements for BOD and TKN Removal on a Mass Basis

........................................................................................................................................... 71 

Figure C.1 – Anthracite Sand Grain Distribution ........................................................... 132 

Figure C.2 – Filter Sand Grain Distribution ................................................................... 134 

Figure C.3 - Rajagopalan and Tien Model...................................................................... 141 

  



 

1 

 

CHAPTER 1 
 

INTRODUCTION AND OBJECTIVES 

Wastewater treatment (WWT) is an energy-intensive process, and the need to 

meet stricter effluent standards often requires the use of advanced treatment technologies 

such as biological nutrient removal (BNR), ultraviolet (UV) disinfection, and membrane 

filtration (Metcalf and Eddy, 2003; U.S. EPA, 2010b).  Figure 1.1 shows the percentage 

of the US population utilizing different levels of WWT between 1996 and 2028.  The 

population served by advanced treatment (i.e., greater than secondary treatment) 

increased by 36.3% while the population served by secondary treatment increased by 

only 13.2% (U.S. EPA, 2008; U.S. EPA, 2010a).  It is projected that that the population 

served by secondary treatment will decrease by 4.0% between 2008 and 2028, while the 

population served by advanced treatment will increase by 42.7% (U.S. EPA, 2010a).  

During 2008, roughly 50% of the U.S. population was served by advanced treatment 

plants (U.S. EPA, 2010a).  Energy consumption for WWT is also estimated to increase 

another 30 to 40% over the next 20 to 30 years (Metcalf and Eddy, 2003). The water and 

wastewater industries combined are estimated to consume roughly two to four percent of 

the total energy consumption in the United States (Metcalf and Eddy, 2003; U.S. EPA, 

2010b; WEF, 2009).  Over a 14-year period, this consumption has increased 33% from 

75 billion kWh per year in 1996 to 100 billion kWh per year in 2010 (U.S. EPA, 2010b).  

Energy consumption in WWTPs also represents 18% (Molinos-Senante, et al., 2010) to 

30% (Metcalf and Eddy, 2003) of a WWTP’s total operations costs.  Rising energy costs 



 

2 

 

are an incentive for WWTPs to investigate ways to lower their overall energy 

consumption (Metcalf and Eddy, 2003; U.S. EPA, 2010b; WEF, 2009).   

 

Figure 1.1- Percent of US Population Served by Varying Levels of WWT Modified From 

(U.S. EPA, 2008; U.S. EPA, 2010a) 

 

Greenhouse gas (GHG) minimization in WWTPs provides another incentive to 

reduce overall energy consumption.  The Kyoto Protocol proposed that countries 

worldwide to reduce their GHG production by 5.2% between 2008 and 2012 (UNFCCC, 

1998) as compared to 1990 GHG levels.  While the United States never adopted the 

Kyoto protocol, it calls on the United States to reduce its GHG production by 7% as 

compared to 1990 GHG levels (UNFCCC, 1998).  WWT is listed as one of the sources of 

GHG in the Kyoto Protocol (UNFCCC, 1998).  Between 1990 and 2009, emissions of 

GHG in the United States increased 7% from 6,181.8 to 6,633.2 Tg CO2 equivalents 

(U.S. EPA, 2011).  For WWT, the GHG production increased by 8.3% during the same 

period from 27.2 to 29.5 Tg CO2 equivalents which represents a larger increase than total 

US GHG emissions (U.S. EPA, 2011).   In response to concerns about GHG, various 

major cities including Los Angeles and New York have documented their GHG 

production (Moke, et al., 2011; Planyc, 2011).   

0%

10%

20%

30%

40%

50%

60%

1996 2000 2004 2008 2012 2016 2020 2024 2028

P
er

ce
n

t 
o

f 
U

S 
P

o
p

u
la

ti
o

n
 

Year 

Greater Than Secondary
Treatment

Secondary Treatment

Less Than Secondary
Treatment

No discharge



 

3 

 

The effect of wastewater strength on energy consumption in WWTP has not been 

fully investigated (Gori, et al., 2011).  There is also a need to investigate the contribution 

of advanced treatment technologies such as UV disinfection and centrifugation to the 

overall energy consumption of a WWTP.   

Given their high energy use and GHG concern, there is a need to evaluate energy 

use in WWTPs so that individual areas of high energy consumption can be identified and 

targeted for energy reduction and GHG curbing.  The research reported herein contributes 

to this area of knowledge and includes the following specific objectives: 

1. Evaluate whether design and fundamental energy consumption equations can 

be used to evaluate energy consumption in a WWTPs. 

2. Evaluate the impact of wastewater strength on energy consumption for a large 

(100 MGD) advanced WWTP based upon energy consuming units of 

individual unit operations. 

3. Investigate the impact on energy consumption for a large WWTP resulting 

from switching traditional treatment technologies to advanced treatment 

technologies.   

It is hypothesized that: 

1. Aeration of activated sludge will be largest energy-consuming operation in the 

WWTP regardless of wastewater strength.  This is based upon previous work 

where aeration is almost always the largest consumer (Metcalf and Eddy, 

2003; WEF, 2009). 



 

4 

 

2. Energy requirements are directly proportional to wastewater strength.  This is 

due to Total Kjeldahl Nitrogen (TKN) having a high impact on aeration costs 

(Rittman, et al., 2000) and increased solids production.   

3. Incorporating full biological nutrient removal (BNR) to remove total nitrogen 

(ammonia and nitrate) and phosphorous will not have a significant impact on 

energy requirements as compared to partial BNR to remove ammonia and 

phosphorous (Foley, et al., 2010).   

  



 

5 

 

CHAPTER 2 
 

EVALUATION OF ENERGY USE IN WASTEWATER 

TREATMENT PLANTS USING DESIGN EQUATIONS AND 

ENERGY CONSUMING UNITS AS A FUNCTION OF 

WASTEWATER STRENGTH 

 
Abstract 

 
Wastewater treatment is energy intensive and concerns about lowering operating 

energy costs and reducing associated greenhouse gas generation present an incentive to 

investigate WWTP energy use.  This research investigated the impact of wastewater 

strength (low, average, and high strength) on energy consumption in advanced WWTPs.  

Major unit processes were designed for a 100 MGD plant and fundamental variables 

controlling energy usage were identified.  Energy consuming units were then identified 

and energy usage was estimated.  Unit processes evaluated include bar racks, aerated grit 

chambers, primary and secondary clarifiers, aeration basins, dual-media filtration, 

ultraviolet disinfection, gravity thickening, dissolved air flotation (DAFTs), and 

centrifugation.  The results of this research came close to previous literature estimates in 

all cases but primary clarification.  Processes heavily influenced by wastewater strength 

include DAFTs, centrifuges, gravity thickeners, and aeration basins.  This research is 

most useful for designers as it provides a means of estimating energy consumption in the 

design phase of a wastewater treatment plant.   

1 Introduction  
 

Wastewater treatment (WWT) is an energy intensive process, and the need to 

meet stricter effluent standards often requires the use of advanced treatment technologies 

such as biological nutrient removal (BNR), ultraviolet (UV) disinfection, and membrane 



 

6 

 

filtration (Metcalf and Eddy, 2003; U.S. EPA, 2010b).  The percentage of the US 

population served by different levels of WWT between 1996 and 2028 is shown in Figure 

2.1.  The population served by advanced treatment (i.e greater than secondary treatment) 

increased by 36.3% while the population served by secondary treatment increased by 

only 13.2% (U.S. EPA, 2008; U.S. EPA, 2010a).  It is projected that the population 

served by secondary treatment will decrease by 4.0% between 2008 and 2028, while the 

population served by advanced treatment will increase by 42.7% (U.S. EPA, 2010a).  

During 2008, roughly 50% of the U.S. population was served by advanced treatment 

plants (U.S. EPA, 2010a).  Energy consumption for WWT is also estimated to increase 

another 30 to 40% over the next 20 to 30 years (Metcalf and Eddy, 2003). The water and 

wastewater industries combined are estimated to represent roughly two to four percent of 

the total energy consumption in the United States (Metcalf and Eddy, 2003; WEF, 2009; 

U.S. EPA, 2010b).  Over a 14 year period, this consumption has increased 33% from 75 

billion kWh per year in 1996 to 100 billion kWh per year in 2010 (U.S. EPA, 2010b).  

Energy consumption in WWTPs is estimated to represent 18% (Molinos-Senante, et al., 

2010) to 30% (Metcalf and Eddy, 2003) of a WWTP’s total operations costs.  Rising 

energy costs are an incentive for WWTPs to investigate ways to lower their overall 

energy consumption (Metcalf and Eddy, 2003; WEF, 2009; U.S. EPA, 2010b). 



 

7 

 

 

Figure 2.1 - Percent of US Population Served by Varying Levels of WWT Modified From 

(U.S. EPA, 2008; U.S. EPA, 2010a) 

 

Greenhouse gas (GHG) generation from WWTPs provides another incentive to 

reduce overall energy consumption.  Between 1990 and 2009, emissions of GHG in the 

United States increased 7% from 6,181.8 to 6,633.2 Tg CO2 equivalents (U.S. EPA, 

2011).  For WWT, the GHG production increased by 8.3% during the same period from 

27.2 to 29.5 Tg CO2, equivalents which represents a larger increase than total US GHG 

emissions (U.S. EPA, 2011).    

As a result of energy costs and GHG concerns, there is a need to evaluate energy 

usage in WWTPs so that individual areas of high energy consumption can be identified 

and targeted for energy reduction and GHG curbing.   

Activated sludge aeration is the most significant process often identified for 

energy reduction due to its very high energy consumption (Metcalf and Eddy, 2003; 

WEF, 2009).  Various studies have investigated ways to reduce energy consumption and 

associated GHG.  For instance, improving aeration efficiency was found to reduce GHG 

by as much as 10.5% in winery wastewaters (Rosso, et al., 2009).  Another study found 

that controllers on aeration for activated sludge reduce GHG and energy consumption and 

0%

10%

20%

30%

40%

50%

60%

1996 2000 2004 2008 2012 2016 2020 2024 2028

P
er

ce
n

t 
o

f 
U

S 
P

o
p

u
la

ti
o

n
 

Year 

Greater Than Secondary
Treatment

Secondary Treatment

Less Than Secondary
Treatment

No discharge



 

8 

 

that a low solids retention time (SRT) reduces GHG and energy consumption (Flores-

Alsina, 2011).  Yet another way a WWTP can lower its overall GHG generation is 

through the use of anaerobic digestion (Poulsen, et al., 2009), which can generate part of 

the energy consumed by the plant.  Also, where advanced treatment is not required, 

anaerobic processes have been found to be more energy efficient and generate less GHG 

than aerobic processes while producing acceptable effluent standards (Keller, et al., 

2003).  In certain wastewaters, however, aerobic treatment processes actually produce 

less GHG than anaerobic treatment processes with regards to chemical oxygen demand 

(COD) removal (Cakir, et al., 2005; Shahabadi, et al., 2009).  For at least one WWTP in 

China anaerobic digestion and aerobic digestion of sludge were found to generate similar 

GHG (Wei, et al., 2008).   

In addition to aeration, BNR processes for nitrogen removal were found to require 

more energy and produce more GHG while BNR processes for phosphorous removal do 

not significantly impact energy requirements or GHG generation (Vidal, et al., 2002; 

Shahabadi, et al., 2009; Foley, et al., 2010).  It has also been determined that nitrogen 

removal can increase energy consumption and GHG production by as much as 150% and 

146%, respectively (Vidal, et al., 2002).  The previous studies conflict with another study 

which found that full WWT with BNR has the ability to reduce GHG on a global scale 

due to carbon sequestration (Rosso, et al., 2008). 

Effluent discharge requirements also affect energy usage in WWTPs.  For 

example, for only primary treatment and anaerobic digestion, energy requirements in one 

study were estimated as 397.7 kWh/MGal (Foley, et al., 2010).  Incorporating activated 

sludge to further remove BOD increased energy consumption to 1,530.3 kWh/MGal 



 

9 

 

(Foley, et al., 2010). Incorporating nitrification increased energy consumption to 

approximately 2,575 kWh/MGal (Foley, et al., 2010). Incorporating denitrification 

(approximately 20 mg/L N) in a Modified Ludzack-Ettinger (MLE) setup decreased 

energy consumption to approximately 2,400 kWh/MGal due to oxygen credits from 

denitrification (Foley, et al., 2010).  Incorporating complete denitrification 

(approximately 5 mg/L N) in a five stage Bardenpho setup decreased energy consumption 

to approximately 2,200 kWh/MGal due to oxygen credits from denitrification (Foley, et 

al., 2010). 

Variable frequency drives (VFDs) present a means of reducing energy 

consumption for WWTPs (Pacific Gas and Electric Company, 2003; Europump and 

Hydraulic Institute, 2004; WEF, 2009; U.S. EPA, 2010b).  VFDs are electronic 

controllers that adjust the output of energy to a process component which allows for the 

speed of process components such as pumps to be controlled (Pacific Gas and Electric 

Company, 2003; U.S. EPA, 2010b).  This is accomplished by a converter in the controller 

varying voltages to create a magnetic flux in a motor (Europump and Hydraulic Institute, 

2004).  It has been reported that 75% of pumps are oversized and VFDs provide a means 

to better match system conditions (Europump and Hydraulic Institute, 2004).  VFDs have 

also been used in situations where valves were used to control flowrates (Europump and 

Hydraulic Institute, 2004).  Valve controls are much less energy efficient than VFDs 

(Europump and Hydraulic Institute, 2004).  VFDs are able decrease energy consumption 

by as much as 30 to 50% (Pacific Gas and Electric Company, 2003; Europump and 

Hydraulic Institute, 2004). 



 

10 

 

Energy recovery technologies such as wind, solar, microturbines, and fuel cells 

also provide a means for lowering energy consumption for WWTPs (WEF, 2009).  Wind 

turbines operate by converting mechanical energy (wind) to electrical energy (U.S. EPA, 

2007).  Wind turbines have efficiencies between 20 and 40 percent and have been used 

successfully in several WWTPs (U.S. EPA, 2007).  Solar panels operate by absorbing 

light and transferring the energy to a semiconductor where electrons are allowed to flow 

and form a circuit with an electrical current that provides external energy (U.S. EPA, 

2007).  Typical efficiencies for solar panels are 5 to 17 percent (U.S. EPA, 2007).  Solar 

panels have been able to provide as much as 30% of a WWTPs total energy requirements 

or about 4,100 kWh/day (Collingwood, et al., 2011).  Fuel cells operate similar to a 

battery (U.S. EPA, 2011).  Hydrogen flows in on the anode side and oxygen flows in on 

the cathode side with an electrolyte separating the cathode and anode (U.S. EPA, 2011).  

The hydrogen diffuses into protons and electrons where electrons pass through a circuit 

and provide energy (U.S. EPA, 2011).  Water is then created and exits the fuel cell (U.S. 

EPA, 2011).  Microturbines operate by combusting gas and spinning turbine fans at high 

speeds to rotate copper coils and create energy (U.S. EPA, 2011).  Microturbines are 

relatively inexpensive compared to other gas generators and require little maintenance 

(U.S. EPA, 2011).  Biogas from anaerobic digestion can be used with microturbines (U.S. 

EPA, 2011).   For an 11 MGD WWTP, ten 30 kW microturbines were installed that 

provide energy savings of 2300 MW per year (U.S. EPA, 2011).  

Some studies have also addressed the impact of plant size on energy consumption; 

in general, larger plants were found to be more energy efficient than smaller plants  in 



 

11 

 

terms of kWh of energy per volume of water treated (Hernández-Sancho, et al., 2009; 

Hernández-Sancho, et al., 2011).   

There have been studies that have addressed some aspects of energy usage in 

WWTPs.  For example, the effect of particulate and soluble matter on energy 

consumption in wastewater treatment has been evaluated (Gori, et al., 2011).  Similarly, 

the effect of different BOD strengths of wastewater on energy consumption and GHG 

generation for aerobic and anaerobic systems has been investigated (Cakir, et al., 2005).  

The effect of high strength biochemical oxygen demand (BOD) wastewater has also been 

addressed (Shahabadi, et al., 2009; Shahabadi, et al., 2010). 

A comprehensive evaluation of energy consumption in wastewater treatment 

plants, based on energy consuming units of specific unit processes, has not been 

performed to date.  Furthermore, the effect of wastewater strength on energy 

consumption has not yet been addressed in depth.   

The objective of this research is to evaluate energy consumption in WWTPs using 

as a basis design equations to size energy consuming units for all unit operations of the 

WWTP.  Another major objective is to explore the impact of wastewater on strength 

consumption.  It is expected that the results from the research will help identify unit 

processes that can be targeted for energy savings in WWTPs.  In addition, the 

methodology and equations presented here can be used to obtain baseline estimates of 

energy consumption as well as estimated GHG generation potential from energy use. 

2 Methodology 
 

In order to evaluate energy consumption in an advanced WWTP, major unit 

processes were designed for a 100 MGD plant. Next, the energy consuming units of 



 

12 

 

every process were identified and the energy use was computed for individual units.  

Only the energy associated with treatment (unit operations) was computed in this 

research.  Other energy requirements such as those for building heating/cooling, lighting, 

chemical manufacturing and transport were not computed in this research.  The design 

was based on an existing WWTP in the arid southwestern United States.  The design of 

the plant as a whole focused on sizing the unit processes and on identifying fundamental 

variables in each unit that control energy usage.  Actual design criteria from the full-scale 

plant were used to validate designs used in the research.  The plant is designed to remove 

biochemical oxygen demand (BOD), total suspended solids (TSS), ammonia, and 

phosphorous.   

A process flow diagram of the example WWTP is shown in Figure 2.2.  Solid 

lines in represent liquid flows, and dashed lines represent solids flows.  Influent enters the 

plant and passes through the bar racks where large solids are removed, and grit is 

removed in the aerated grit chambers.  BOD and TSS are then partially removed in the 

primary clarifiers.  Aeration basins and secondary clarifiers then remove BOD, TSS, 

ammonia and phosphorous.  Some of the TSS remaining is also removed in the dual 

media filters and the effluent is disinfected with ultraviolet irradiation (UV).  Primary 

solids are thickened in gravity thickeners while secondary solids are thickened in 

dissolved air flotation thickeners (DAFTS).  Primary and secondary solids are then 

combined and dewatered in centrifuges with the cake being sent to a landfill. The centrate 

from the centrifuges is recycled back to the primary influent. As filter backwashing is not 

a constant process, it is not shown in Figure 2.2.  The effects of the backwash were 

addressed in the design of the dual media filters and UV disinfection, however.    



 

13 

 

 

Figure 2.2 - Process Flow Diagram of Waste Water Treatment Plant for Which Energy 

Consumption Was Evaluated 

 

2.1 Wastewater Influent and Effluent Standards 

 

The wastewater effluent standard and the three wastewater strengths for the 

influent assumed in this research are shown in Table 2.1 and were based on data in 

Metcalf and Eddy (2003).  It should be noted that the values in Table 2.1 represent 

municipal wastewater strengths and not industrial wastewater strengths.  Different 

wastewater strengths were selected to examine the effect of wastewater strength on 

energy consumption.  The low strength wastewater has an influent total suspended solids 

(TSS), biochemical oxygen demand (BOD), total phosphorous (TP), and total Kjeldahl 

Nitrogen (TKN) of 120 mg/L, 110 mg/L, 4 mg/L, and 20 mg/L respectively (Table 2.1).  

The average strength wastewater has a TSS, BOD, TP, and TKN of 210 mg/L, 190 mg/L, 

7 mg/L, and 40 mg/L respectively (Table 2.1).  The high strength wastewater has an TSS, 

BOD, TP, and TKN of 400 mg/L, 350 mg/L, 12 mg/L, and 70 mg/L respectively (Table 

2.1).  The average strength had an increase of 1.8 times for TSS and TP as compared to 

the low strength wastewater.  The average strength also had an increase of 1.7 times for 

BOD as compared to the low strength wastewater and a 2 times increase for TKN as 

Bar Racks

(Coarse Screens)

Aerated Grit

Chambers

Primary

Clarifiers

Aerobic Zone Secondary

 Clarifiers

Dual Media

Filters
UV DisinfectionAnaerobic

Zone

Anoxic

Zone

Liquid

 Flow 2

Liquid

Flow 3

Liquid Flow 

1 -

Influent

Liquid

Flow 4

Liquid Flow

5

Liquid Flow

 6

Liquid Flow

7

Aeration Basins

Solids Flow 3 – Return 

Activated Sludge Solids 

Flow 4 – Waste

Activated Sludge

Solids

Flow 1 -

Primary Sludge

Gravity

Thickeners

Dissolved Air

Flotation Thickeners

Liquid Flow 9 – Return to

Primary Clarifiers
Liquid Flow 10 – Return to 

Primary Clarifiers
Centrifuges

Solids Flow 2 Solids Flow 5

Solids Flow 6Liquid Flow 11 – 

Centrate To Primary 

Clarifiers

Sludge to Landfill



 

14 

 

compared to the low strength wastewater.  The high strength had an increase of 1.9 times 

for TSS and TP as compared to the low strength wastewater.  The high strength also had 

an increase of 1.8 times for BOD and TKN as compared to the low strength wastewater 

and a 1.7 times increase for TP as compared to the average strength wastewater. Between 

the low and high strength wastewaters, the high strength wastewater has an increase of 

3.6 times for TSS, 3.2 times for BOD, 3 times for TP, and 3.5 times for TKN.  The 

effluent requirements for TSS and BOD are based upon national standards for wastewater 

discharge (National Archives and Records Administration, 2012).  The effluent standards 

for TP, TKN, total coliform were set to the effluent standards for an actual WWTP in the 

arid southwestern United States.  The TP level is also standard among National Pollution 

Discharge Elimination System (NPDES) permits requiring nutrient removal (U.S. EPA, 

2010c). The peak flow factors are also shown in Table 2.1.  The dual media filters and 

UV (both low pressure high output UV and medium pressure high output UV) have a 

higher peak flow factor due to backwash off the dual media filters. While the processes 

were designed including the peak flows, only the average flow was used to calculate 

energy usage.   

  



 

15 

 

Table 2.1 - Wastewater Characteristics and Effluent Criteria Partially Reproduced from 

(Metcalf and Eddy, 2003) 

 

Contaminant 

Influent 

Effluent 

 

Low 

Strength 

Average 

Strength 

High 

Strength Units 

Influent Flow 100  100  100  N/A MGD  

Total Suspended Solids (TSS) 120 210 400 ≤30 mg/L 

Volatile Portion of TSS 80 80 80 N/A % 

5 Day Biochemical Oxygen Demand 

(BOD) 
110 190 350 ≤30 mg/L 

Total Phosphorous (TP) 4 7 12 ≤0.2 mg/L 

Total Kjeldahl Nitrogen 

(TKN)/Ammonia 
20 40 70 ≤0.5 mg/L 

Total Coliform 10
6
-10

8
 10

7
-10

9
 10

7
-10

10
 ≤200 

MPN/100 

mL 

Peak Flow Factor for All Liquid 

Units but Dual Media Filters, low 

pressure high output UV, and 

medium pressure high output UV 

1.5 1.5 1.5 N/A N/A 

Peak Flow Factor for Dual Media 

Filters, low pressure high output UV, 

and medium pressure high output UV 

1.9 1.9 1.9 N/A N/A 

 

2.2 Physical Treatment Units Design 

 

Table 2.2 shows major design criteria for the physical treatment processes.  The 

number of units in operation for the average design flow is shown after the unit name in 

parenthesis in Table 2.2.  The design of all units followed typical design parameters as 

established in references such as Metcalf and Eddy (2003), GLUMRB (2004), WEF 

(2010a), WEF (2010b). 

  



 

16 

 

Table 2.2 - Physical Treatment Units Design 

 
 Parameter Value Units Reference 

Bar Racks 

(2abc) 

Bar Spacing/Bar Width 0.5  in  [3] 

Headloss at Average Flow 0.23 ft  [3,7] 

Headloss at Average Flow (Clogged) 1.53 ft  [3,7] 

Aerated Grit 

Chambers 

(4abc) 

Length, Width, Depth 58, 16, and 16 ft  [3,7] 

Hydraulic Retention Time (HRT) at Peak 

Flow 4.3 min [3,4,7] 

Airflow Requirements (Increases with 

strength) 3.75 – 7.5 ft3/ft-min [3,7] 

Primary 

Clarifiers 

(10abc) 

Diameter 120 ft [3] 

Sidewater Depth 12.5 ft [3] 

Overflow Rate (OFR) at Average Flow 884 gal/ft2-d [3] 

Weir Loading at Average Flow 26,500 gal/ft-d  [3] 

Secondary 

Clarifiers (10 

ab, 12c) 

Diameter 140 ft  [6] 

Sidewater Depth 14 ft  [6] 

Secondary Clarifier OFR at Average Flow 650 gal/ft2-d  [7] 

Secondary Clarifier Solids Loading Rate 
(SLR) at Average Flow (Increases with 

strength) 1.02 - 1.19 lb/ft2-hr  [7] 

Dual Media 

Filters 

(28abc) 

Filtration Rate With One Filter Out of Service 

at Peak Flow 5 gpm/ft2  [4] 

Filter Backwash Rate With Air Scour 8.9 gpm/ft2  [3,7] 

Filter Air Scour Flow Rate 4 ft3/ft2-min [3,7] 

UV (5abc) 

Design UV Dosage 30 mW·s/cm2 [4] 

Low Pressure High Output Lamps 352 # of Lamps N/A 

Medium Pressure High Output Lamps 160 # of Lamps N/A 

Gravity 

Thickeners 

(1a, 2b, 3c) 

Diameter 65  ft  [8] 

Sidewater Depth 10.5  ft  [8] 

SLR (Increases with strength) 0.96 -  1.2  lb/ft2-h  [1,3,8] 

DAFTS (1a, 

2b, 3c) 

Diameter 60  ft  N/A 

Sidewater Depth 10  ft  N/A 

Recycle Rate 300% N/A [2] 

SLR (Increases with strength) 0.5 - 0.8  lb/ft2-h [1,3,8] 

DAFT Air to Solids Ratio 0.034 Unitless [3] 

Centrifuges 

(1a, 2b, 4c) SLR for Combined Sludge 4,200  lb/hr  [5] 

a = low strength, b = average strength, c = high strength 

[1] = (U.S. EPA, 1979), [2] = (WEF, 1982), [3] = (Metcalf and Eddy, 2003), [4] = (GLUMRB, 2004), [5]= (Sieger, et al., 
2006), [6] = (WEF, 2005), [7] = (WEF, 2010a), [8] = (WEF, 2010b) 

  

2.3 Bar Racks  

 

The bar racks channel design utilized the Manning’s equation (Mays, 2005) with 

a Manning’s number of 0.015 for concrete. Headloss through the bar rack was 

determined using two equations for a clean screen: the Kirschmer’s equation (WEF, 

2010a) and the headloss equation for bar racks (Metcalf and Eddy, 2003) with the 



 

17 

 

equation providing higher headloss being utilized.  When calculating the headloss for a 

50% clogged screen, only the headloss equation for bar racks can be used (Metcalf and 

Eddy, 2003).  At average flow for a clean screen, both headloss equations provided 

nearly identical headloss values.  At peak flow for a clean screen, the Kirschmer equation 

provided a higher headloss value.  For the Kirschmer equation a bar rack angle of 80° 

angle and a K value of 2.42 were used while the headloss equation had C values of 0.7 

and 0.6 for clean and clogged bar racks.  Pertinent design parameters are shown in Table 

2.2.   

Energy consumption for the bar racks is dictated by the size of the motor driving 

the rake and rake cleaning frequencies.  The increase in timing was assumed to be linear, 

which created a linear relationship between wastewater strength and energy consumption. 

Cleaning frequencies of 20, 15, and 10 minutes were assumed for the low, average, and 

high strength wastewaters, respectively (WEF, 2008).   
[...]
amounts to 61,200, 106,600, 197,400 lb BOD and 16,700, 33,700, 59,500 lb TKN 

entering the aeration basins after primary clarification.  The design of the aeration basins 

was based around plug flow reactor kinetics (Rittman, et al., 2000), biological 

phosphorous removal assumptions published in Metcalf and Eddy (2002), and BioWin 

(EnviroSim Associates LTD., 2003) modeling.  VFAs for the PAOs are assumed to be 

generated in the primary clarifiers.    For the high strength case, the TKN and BOD were 

high enough such that the hydraulic capacity of the aeration basins decreased and an 

additional two aeration basins had to be brought in operation.  SRTS were 20, 10, and 8 



 

23 

 

days for low, average, and high strength cases, respectively (WEF, 2010a).  Total 

phosphorous left after biological activity was 0.73, 2.02, and 0.81 mg/L for the low, 

average, and high strength cases, respectively.  The high strength is lower than the 

average case due to influent entering the anaerobic zone.  Alum was assumed to be added 

in the aeration basins for phosphorous polishing.  Full nitrification and BOD removal 

occurred in all three cases.   

Energy consuming units for the aeration basins include the blowers, chemical 

pumps, and mixers for the anaerobic/anoxic zones. 

Table 2.3 - Microbial Parameters at 20°C for the Design of the Aeration Basins 

 

Parameter 

BOD 

Microbes 

Nitritation 

Microbes 

Nitratation 

Microbes 

Phosphorous 

Accumulating 

Organisms 

(PAOs) 

Denitrification 

Microbes 

Half-Velocity 
constant, K (mg 
donor/L) 10 [1] 1 [1] 1.3 [1] 1 [1] 12.6 [1] 

Yield, Y (g VSS/g 
donor) 0.4 [1] 0.33 [1] 0.083 [1] 0.3 [2] 0.26 [1] 

Maximum 
Specific Growth 
Rate, µm (g VSS/g 
VSS -d) 9 [1] 0.76 [1] 0.81 [1] 0.95 [2,3] 3.12 [1] 

Endogenous 
Decay 
Coefficient, kd (g 
VSS/g VSS-d) 0.15 [1] 0.11 [1] 0.11 [1] 0.04 [3] 0.05 [1] 

fd 0.8 [1] 

[1] = (Rittman, et al., 2000), [2] = (Metcalf and Eddy, 2003), [3] = (WEF, 2010c) 

 

3 Results and Discussion 
 

Motor size requirements for individual unit processes in the plant are shown in 

APPENDIX A. Typical efficiency values and equations from literature (Metcalf and 

Eddy, 2003; U.S. EPA, 1989; WEF, 2005; WEF, 2010a; WEF, 2010b) and various 

manufacturer literature were used to calculate the motor size for each energy consuming 



 

24 

 

unit (APPENDIX A).  The efficiency values given are combined motor and equipment 

efficiency also known as “wire to water”.  For the rake arms for the primary and 

secondary clarifiers, and the gravity thickener rake arms the efficiency was assumed as 

75%.  The blowers needed for the aeration basins require the largest motors with energy 

requirements of 1,878, 3,526, and 5,032 HP total for the low, average and high strength 

wastewaters, respectively.  The second largest motors were the MPHO UV lamps which 

require 1,030, 1,125, and 1,420 HP total for the low, average and high strength 

wastewaters, respectively.  This amounts to 55, 32, 28% of the aeration basin blower 

requirements for the low, average, and high strength wastewaters.  After MPHO UV, the 

backwash pumps for the dual media filters have the largest motors with requirements of 

702 HP total.  This amounts to 37, 20, 14% of the aeration basin blower requirements for 

the low, average, and high strength wastewaters.  For comparison, preliminary and 

primary treatment combined (bar racks, aerated grit chambers, and primary clarifiers) 

have motor requirements of 62, 79, and 95 HP for the low, average and high strength 

wastewaters, respectively.  This amounts to only 3, 2, and 2% of the aeration basin 

blower requirements for the low, average, and high strength wastewaters.  Solids 

processing (gravity thickeners, DAFTs, and centrifuges) combined require 136, 245, and 

442 HP for the low, average, and high strength wastewaters, respectively.  Solids 

processing amounts to only 9% of the aeration basin blower requirements for the low, 

average, and high strength wastewaters.  Secondary clarification requires 569, 563.2, and 

689 HP for the low, average, and high strength wastewaters.  Secondary clarification 

requires 30, 16, and 15% of the aeration basin blower requirements for the low, average, 

and high strength wastewaters.   



 

25 

 

The energy consumption for each energy consuming unit was found by 

determining energy requirements in kWh/day and dividing by the 100 MGD flow which yields 

kWh/MGal (Table 2.4).  The energy consumption for secondary treatment to remove BOD and 

TKN on a mass basis was computed by dividing the energy for each energy consuming unit 

(Table 2.4) by the BOD and TKN entering the secondary treatment process (Table 2.5).  The 

energy consumption for sludge processing on a mass basis was computed by dividing the energy 

for each energy consuming unit (Table 2.4) by the tons of sludge entering the process (Table 2.6).  

It should be noted that only the energy associated with treatment was computed in this research.  

Other energy requirements such as those for building heating/cooling, lighting, chemical 

generation, and transport energy were not computed.  Two types of estimates from the literature 

were used for comparison: volumetric based estimates (Table 2.7) and mass based estimates 

(Table 2.8).   

  



 

26 

 

Table 2.4 – Energy Consumption per Unit Operation for a 100 MGD Wastewater 

Treatment Plant Treating Different Wastewater Strengths 

 

  
kWh/MGal 

 
Component 

Low 

Strength 

Average 

Strength 

High 

Strength 

Bar Racks Rakes 0.07 0.09 0.13 

Grit 

Chambers Blowers 4.10 6.29 8.21 

Primary 

Clarifiers 

Sludge Pumping 0.86 1.17 1.85 

Torque 0.46 0.47 0.53 

Total 1.32 1.64 2.37 

Aeration 

Basins 

Blowers 336.2 631.3 1,081 

Chemical Pumps 0.54 1.24 1.61 

Mixers 104.8 104.8 125.8 

Total 441.5 737.3 1,208.4 

Secondary 

Clarifiers 

RAS 100.3 101.8 160.5 

Torque 0.7 0.8 0.80 

WAS 1 2 3.8 

Total 102 104.6 165.1 

Dual Media 

Filters 

Filter Influent Pump Station (FIPS) 125.7 125.7 125.7 

Backwash Pump Energy 1.7 2.9 3.8 

Backwash Blower Energy 0.7 1.2 2.0 

Total 128.1 130.2 133.1 

UV MPHO UV 184.3 201.6 254.4 

Gravity 

Thickeners 

Rake Arm 0.12 0.25 0.37 

Overflow Pumps 0.16 0.31 0.63 

Sludge Pumps 0.22 0.34 0.58 

Total 0.5 0.9 1.58 

DAFTS 

Recycle Pumps 9.3 18.5 35.4 

Rake Arms 2 X 10-2 4 X 10-2 7 X 10-2 

Sludge Pumps 0.2 0.3 0.7 

Air Compressors 8 X 10-2 0.2 0.3 

Overflow Pumps 0.7 1.3 2.5 

Total 10.2 20.3 39.0 

Centrifuges 

Feed Acceleration 14.4 24.5 43.9 

Cake Conveyance 1.7 3.3 5.0 

Total 16.1 27.8 48.9 

 

Total Energy    888.3 1,230.8 1,861.1 

 

  



 

27 

 

Table 2.5 - Secondary Treatment Energy Requirements per Pound of BOD or TKN 

Removed 

 

  
kWh/lb BOD (kWh/lb TKN) 

 
Component Low Strength Average Strength High Strength 

Aeration 

Basins 

Blowers 0.55 (2.02) 0.59 (1.87) 0.55 (1.82) 

Chemical 

Pumps 

8.82E-04 (3.24E-
03) 

1.16E-03 (3.68E-
03) 

8.16E-04 (2.70E-
03) 

Mixers 0.17 (0.63) 0.1 (0.31) 0.06 (0.21) 

Total 0.72 (2.65) 0.69 (2.19) 0.61 (2.03) 

Secondary 

Clarifiers 

RAS 0.16 (0.60) 0.1 (0.29) 0.08 (0.27) 

Torque 

1.18E-03 (4.32E-
03) 

7.13E-04 (2.26E-
03) 

4.05E-04 (1.34E-
03) 

WAS 

1.63E-03 (6.00E-
03) 

1.88E-03 (5.94E-
03) 

1.93E-03 (6.38E-
03) 

Total 0.17 (0.61) 0.1 (0.31) 0.08 (0.28) 

Secondary Treatment Total 0.89 (3.26) 0.79 (2.49) 0.69 (2.31) 
 

 

 

 

 

Table 2.6 - Solids Processing Energy Requirements per Ton of Solids 

 

  
kWh/ton of solids 

  Component 

Low 

Strength 

Average 

Strength 

High 

Strength 

Gravity 

Thickeners 

Rake Arm 0.42 0.48 0.37 

Overflow Pumps 0.55 0.60 0.64 

Sludge Pumps 0.75 0.66 0.59 

Total 1.72 1.74 1.6 

DAFTS 

Recycle Pumps 67.42 67.42 67.42 

Rake Arm 0.16 0.16 0.13 

Subnate Pumps 1.24 1.24 1.24 

Air Compressors 0.59 0.59 0.59 

Overflow Pumps 4.84 4.84 4.84 

Total 74.25 74.25 74.22 

Centrifuges 

Feed 

Acceleration 33.4 31.0 29.1 

Cake 

Conveyance 3.9 4.2 3.3 

Total 37.3 35.2 32.4 

 

  



 

28 

 

Table 2.7 – Energy Consumption Estimates on a Volumetric Basis for Wastewater 

Treatment 

 

 

Volumetric Literature 

Estimates (kWh/MGal) Reference 

Bar Racks  
0.1 [1] 

0.11 [4] 

Grit Chambers 6.58 [1] 

12.00 [4] 

Primary Clarifiers 
4.38 [1] 

15.5 [4] 

Aeration Basins 

532 for aeration (BOD 

removal only) [4] 

338 for aeration 
(ammonia removal only) [4] 

870 for aeration (BOD 

and ammonia removal) [4] 

1191.8 for aeration (BOD 
and ammonia removal) [1] 

2400 [5] 

Secondary Clarifiers 

24.7 [1] 

53.1 [4] 

118.3 [2] 

256.7 [2] 

302.9 [2] 

Dual Media Filters 
138.1 [1] 

100.1 [4] 

UV 
253.3 [3] 

250 [2] 

Gravity Thickeners 
1.38 [4] 

0.31 for rake arms only (U.S. EPA, 1978) 

DAFTS 
49.3 per daft [1] 

132 [4] 

Centrifuges 10 to 75 [4] 

[1] = (U.S. EPA, 1978), [2] = (Pacific Gas and Electric Company, 2003), [3] = (URS 

Corporation, 2004), [4] = (WEF, 2009), [5] = (Foley, et al., 2010) 

 

  



 

29 

 

Table 2.8 - Energy Consumption Estimates on a Mass Basis for Wastewater Treatment 

 

 

Mass Based Literature 

Estimates  Reference 

Aeration Basins 

0.6 (BOD removal only) [2] 

1.9 (BOD removal only) [2] 

2.6 (BOD removal only) [2] 

0.9 (BOD removal and 

nitrification/denitrification) [2] 

2.2 (BOD removal and 
nitrification/denitrification) [2] 

DAFTS 52 to 75 [1] 

Centrifuges 36 [1] 

[1] = (WEF, 1982), [2] = (Pacific Gas and Electric Company, 2003) 

 

 

3.1 Estimated Energy Consumption for Preliminary and Primary Treatment Units 

 

 
 

Figure 2.3 (a) Energy Requirements For Bar Racks, and Grit Chambers, (b) Primary 

Clarifiers Energy Requirements 

 

The bar racks represent a very small energy consumption for the WWTP.  The bar 

racks require 0.07, 0.09, and 0.13 kWh/MGal for the low, average, and high strength 

cases [Table 2.4 and Figure 2.3 (a)].  The energy requirements are less than 0.01% of the 

0
100
200
300
400
500
600
700
800
900

Low
Strength

Average
Strength

High
Strength

kW
h

/M
G

a
l 

Grit Chambers Bar Racks

0

50

100

150

200

250

Low
Strength

Average
Strength

High
Strength

kW
h

/M
G

a
l 

Primary Clarifiers Total

Primary Clarifiers Sludge Pumping

Primary Clarifiers Central Drive



 

30 

 

total WWTP energy consumption for all three wastewater cases.  Stronger wastewaters 

often contain more screenings.  Therefore, the rake needs to be activated more times. 

Energy consumption increased by 25% between the low and average strength 

wastewaters, 36% between the average and high strength wastewaters, and 60% between 

the low and high strength wastewaters (Table 2.4).  Reported estimates of bar rack energy 

consumption are 0.11 kWh/MGal (WEF, 2009) and 0.10 kWh/MGal (U.S. EPA, 1978) 

which are close to the estimates found in this research.   

The grit chambers require the most energy of the preliminary and primary 

treatment units.  The grit chambers require about 75, 78, and 77% of the total preliminary 

and primary treatment units energy consumption.  Requirements were 4.10, 6.29, and 

8.21 kWh/MGal for the low, average, and high strength wastewaters, respectively [Table 

2.4 and Figure 2.3 (a)].  Similar to the bar racks, the grit chambers had a linear increase in 

energy consumption with wastewater strength as a result of higher solids concentration 

present [Figure 2.3 (a)].  Energy consumption increased by 42% between the low and 

average strength wastewaters, 27% between the average and high strength wastewaters, 

and 67% between the low and high strength wastewaters (Table 2.4).  Reported literature 

values for energy consumption in aerated grit chambers include 12.00 kWh/MGal (WEF, 

2009) and 6.58 kWh/MGal (U.S. EPA, 1978).  In this research, the energy consumption 

estimate for grit chambers treating medium strength wastewater is close to the value 

reported by EPA (1978), but it is about half of that reported recently by WEF (2009).  

While the methodology for estimation in the WEF (2009) was not given, the difference is 

most likely due to a higher design HRT or a higher airflow rate. 

The primary clarifiers required 1.32, 1.64, and 2.37 kWh/MGal [Table 2.4 and 



 

31 

 

Figure 2.3 (b)].  The primary clarifiers’ central drive torque varies very little with 

wastewater strength [Figure 2.3 (b)]. Energy consumption in primary clarifiers is mainly 

dictated by the size of the primary sludge pumps.  The largest increase in energy 

consumption occurs between the average and high strength wastewaters.  Energy 

consumption increased by 22% between the low and average strength wastewaters, 36% 

between the average and high strength wastewaters, and 57% between the low and high 

strength wastewaters (Table 2.4).  Reported energy consumption of primary clarification 

are 4.38 kWh/MGal (U.S. EPA, 1978) and 15.50 kWh/MGal (WEF, 2009). Differences 

between the estimates in this article and (U.S. EPA, 1978) and (WEF, 2009) can most 

likely be explained by this study having a lower TDH for the sludge than the other 

estimates.  No assumptions of TDH were stated in the other estimates.   

  



 

32 

 

 

3.2 Secondary Treatment Energy    

 

  

  
 

Figure 2.4 (a) Energy Requirements for Aeration Basins, (b) Aeration Basins Blowers 

Energy requirements for BOD and TKN Removal Based Upon Airflow Requirements, (c) 

Energy Requirements for Secondary Clarifiers, (d) Secondary Treatment Energy 

Requirements for BOD and TKN Removal on a Mass Basis 

0

200

400

600

800

1000

1200

1400

Low
Strength

Average
Strength

High
Strength

kW
h

/M
G

a
l 

Aeration Basins Total

Aeration Basins Blowers

Aeration Basins Mixers

Aeration Basins Chemical Pumps

0

200

400

600

800

1000

1200

Low
Strength

Average
Strength

High
Strength

kW
h

/M
G

a
l 

Aeration Basins Blowers BOD

Aeration Basins Blowers TKN

Aeration Basins Blowers BOD + TKN

0
20
40
60
80

100
120
140
160
180

Low
Strength

Average
Strength

High
Strength

kW
h

/M
G

a
l 

Secondary Clarifiers Total

Secondary Clarifiers RAS

Secondary Clarifiers WAS

Secondary Clarifiers Torque

0

0.5

1

1.5

2

2.5

3

3.5

Low
Strength

Average
Strength

High
Strength

kW
h

/l
b

 o
f 

B
O

D
 o

r 
TK

N
 

Aeration Basins Total BOD

Secondary Clarifiers Total BOD

Secondary Treatment Total
BOD

Aeration Basins Total TKN



 

33 

 

 

The aeration basins are the largest energy consuming units in the WWTP.  On a 

volumetric basis, the aeration basins require a total of 441.5, 737.3, and 1,208.4 

kWh/MGal for the low, average, and high strength wastewaters [Table 2.4 and Figure 2.4 

(a)] on a volumetric basis.  The aeration basin blower requirements for BOD and TKN 

removal [Figure 2.4 (b)] were calculated using oxygen demand requirement equations 

(Rittman, et al., 2000). For BOD removal, the aeration basin blowers require 158.2, 

279.1, and 460.6 kWh/MGal for the low, average, and high strength wastewaters.  For 

ammonia removal, the aeration basin blowers require 178.0, 352.2, and 620.4 kWh/MGal 

for the low, average, and high strength wastewaters.  The total aeration basin energy 

consumption represents 50%, 61%, and 65% of the total energy consumption for the 

WWTP, respectively on a volumetric basis.  Increasing TKN has the largest impact on 

energy consumption for aeration with increasing BOD having a smaller impact [Figure 

2.4 (b)].  Total energy consumption on a volumetric basis increased by 50% between the 

low and average strength wastewaters, 48% between the average and high strength 

wastewaters, and 93% between the low and high strength wastewaters (Table 2.4).   

In addition to calculating energy on a volumetric basis, the energy of the aeration 

basins was also calculated on a mass basis by dividing the energy requirements (Table 

2.4) by the mass of BOD and TKN entering the aeration basins.  For BOD removal, the 

secondary treatment process requires 0.89, 0.79, and 0.69 kWh/lb BOD for the low, 
[...]
this range. 

The centrifuges constitute a relatively small energy consuming processes in the 

WWTP.  On a volumetric basis, energy requirements for the centrifuges were 16.1, 27.8, 

and 48.9 kWh/MGal, respectively. [Table 2.4 and Figure 2.6 (c)].  Energy consumption 

in the centrifuges is highly affected by wastewater strength as a result of increasing 

wastewater solids [Figure 2.6 (c)].  Energy consumption increased by 56.5% between the 

low and average strength wastewaters, 51.1% between the average and high strength 

wastewaters, and 100.4% between the low and high strength wastewaters on a volumetric 

basis (Table 2.4).  On a mass basis, the total energy requirements are 37.3, 35.2, and 32.4 

kWh/ton for the centrifuges [Table 2.6 and Figure 2.6 (d)].  A previous volumetric 

estimate of centrifuge energy is 10 to 75 kWh/MGal (WEF, 2009).  The estimates in this 

research all fall within this range.  A previous mass estimate of centrifuge energy predicts 

36 kWh/ton (WEF, 1982).  The estimate in WEF (1982) is similar to the estimates in this 

research.   

Energy use in the many treatment categories is summarized in Figure 2.7.  

Treatment processes that do not require a significant amount of energy are preliminary 

and primary treatment, and sludge processing (Figure 2.7).  Treatment processes that 



 

44 

 

require a significant amount of energy are secondary treatment, and tertiary treatment 

(Figure 2.7).  Secondary treatment requires 99, 104, and 128 times the energy of 

preliminary treatment for the low, average, and high strength wastewaters (Figure 2.7).  

Secondary treatment also requires 1.7, 2.5, and 3.5 times the energy of tertiary treatment 

for the low, average, and high strength wastewaters (Figure 2.7).  Secondary treatment 

also requires 20, 17, and 15 times the energy of solids processing for the low, average, 

and high strength wastewaters (Figure 2.7).  The next largest energy consumer tertiary 

treatment requires 57, 41, and 36 times the energy of preliminary treatment for the low, 

average, and high strength wastewaters (Figure 2.7).  Tertiary treatment requires 12, 7, 

and 4 times the energy of solids processing for the low, average, and high strength 

wastewaters (Figure 2.7).  The third largest energy consumer solids requires 5, 6, and 8 

times the energy of preliminary treatment for low, average, and high strength wastewaters 

(Figure 2.7). 

 



 

45 

 

 

Figure 2.7 – Comparison of Energy Consumption in Wastewater Treatment Plants for 

Different Treatment Levels 

 

4 Conclusions 
 

While wastewater treatment is paramount for health and environmental protection 

the energy consumption associated with it should be scrutinized to conserve resources 

and minimize greenhouse gas generation.  Evaluation of energy consumption in the 

various unit operations provided insight into areas to be targeted for conservation and/or 

process changes.  The major objective of this research was to evaluate whether design 

and fundamental equations can be used to evaluate energy consumption in a WWTP.  

The energy use found in this study are comparable to existing reported studies in all 

cases, but primary clarification.  There is, however, wide variation in the existing studies.  

Many factors may contribute to this variation including influent to a process and 

operating parameters can change energy estimates.  In addition, a large amount of data 

available is from the 1970s and 1980s before the advent of more advanced technologies 

such as VFDs.  The fundamental and design equations used to estimate energy 

0

200

400

600

800

1000

1200

1400

1600

Preliminary
and

Primary
Treatment

Secondary
Treatment

Tertiary
Treatment

Sludge
Processing

kW
h

/M
G

a
l 

Low Strength

Average Strength

High Strength



 

46 

 

consumption in this research are useful, but must be used carefully.  Assumptions must 

be made carefully and verified against existing WWTPs to obtain useful results.   

The other major objective of this research was to evaluate how wastewater 

strength affects energy consumption in a WWTP and identify treatment processes that are 

susceptible to wastewater strength.  Overall, this research was able to identify treatment 

processes that are influenced by wastewater strength.  In terms of overall impact to the 

WWTP total energy consumption, aeration basins, UV, DAFTs, and centrifuges are the 

most influenced by wastewater strength (Table 2.4 and Figure 2.7).  In terms of percent 

increase in individual processes with increasing strength, DAFTs, centrifuges, gravity 

thickeners, and aeration basins are the most influenced by wastewater strength (Table 2.4 

and Figure 2.7).  Processes that were not significantly affected by wastewater strength 

included the bar racks, secondary clarifiers, and dual media filters (Table 2.4 and Figure 

2.7).  The aeration basins were affected by increasing wastewater strength as a result of 

increasing TKN.  UV is susceptible to increasing wastewater strength due to decreasing 

transmittance.  The DAFTs, gravity thickeners and centrifuges are affected by increasing 

wastewater strength as a result of increased solids.  Bar racks are not susceptible to 

increasing wastewater strength, because they are such a small energy consuming process 

in the WWTP.  Secondary clarifiers were not significantly affected by wastewater 

strength due to increased wasting.  The dual media filters were not significantly affected 

by wastewater strength due to FIPS being the largest energy consumer. 

Aeration, UV disinfection, and pumping should be targeted for energy reduction.  

Optimizing aeration and UV disinfection to achieve the best effluent at the lowest energy 

cost should be evaluated in individual plants.  Ways to optimize aeration include: 1) 



 

47 

 

operating plug flow systems as tapered aeration systems (Rittman, et al., 2000; Metcalf 

and Eddy, 2003), 2) operating blowers near the best efficiency point, 3) install DO meters 

in aeration basins to control aeration (BASE Energy, 2006) and 4) improving the oxygen 

transfer efficiency of diffusers (WEF, 2009).  One way to optimize UV that is already in 

use on many systems is to dim lamps during periods of low flow.  This option requires 

advanced control systems, however (WEF, 2009).  Optimization of pumping could take 

place by: 1) operating variable flow drive pumps, 2) operating the pumps near the best 

efficiency point, and 3) operating sludge removal processes in clarifiers and thickeners at 

intermittent times (WEF, 2009).   

The hypothesis from Chapter 1 that aeration for the aeration basins would have 

the highest energy consumption no matter the wastewater strength is validated by the 

results found.  In Table 2.4, the aeration basin blowers had the highest single energy 

consumption independent of the wastewater strength.  Another hypothesis from Chapter 1 

was that wastewater strength would have a significant impact on energy consumption due 

to increasing TKN.  This hypothesis was also validated; total energy consumption 

increased by 32% between the low and average strengths, 41% between the average and 

high strengths, and 71% between the low and high strengths (Table 2.4).  Total energy 

consumption increased for the aeration basins by 50% between the low and average 

strength wastewaters, 48% between the average and high strength wastewaters, and 93% 

between the low and high strength wastewaters (Table 2.4).  Within the blowers on the 

aeration basins, TKN energy requirements were 53, 56, and 57% of the total energy 

consumption for the blowers [Figure 2.4 (b)]. While not addressed in this research, if 

advanced treatment is necessary for discharge then energy recovery and alternative forms 



 

48 

 

of energy should be considered.  Energy recovery includes anaerobic digestion and 

alternative forms of energy include solar, wind, and geothermal.  Anaerobic digestion is a 

common form of energy recovery and one estimate of its production for a 100 MGD 

plant is 350 kWh/MGal (WEF, 2009) which would have reduced the energy consumption 

in this article by 39%, 28%, and 21% for the low, average, and high strength wastewater 

cases.  Solar and geothermal technologies have already been used successfully at several 

WWTPs (Bernier, et al., 2011; Collingwood, et al., 2011; Seeta, et al., 2011) and in one 

case reduced net energy consumption by 90% (Bernier, et al., 2011).  This, along with the 

energy consumption of additional treatment technologies such as membrane filtration, 

membrane bioreactors, and other treatment technologies are areas that need more 

research. 

This research is most useful for designers as it provides a means of estimating 

energy consumption in the design and operating phase of WWTPs.  By using the 

fundamental equations and methodology in this research, alternative technologies can be 

compared for energy consumption.  In operating plants, similar methodology can be used 

to target high energy consuming units for energy savings.  Limitations of the 

methodology include assumptions made in the design.  These must be carefully evaluated 

when using the proposed methodology, and equipment efficiencies must match the 

equipment efficiencies for a WWTP.  Efficiencies in particular can be hard to locate for 

certain equipment such as chemical pumps.   

  



 

49 

 

CHAPTER 3  

 

INFLUENCE OF ADVANCED TREATMENT 

TECHNOLOGIES ON THE ENERGY CONSUMPTION IN 

WASTEWATER TREATMENT PLANTS 

 
Abstract 

 
Stricter effluent standards have fueled an increase of the number of advanced 

wastewater treatment plants over time.  With this, associated energy consumption has 

also increased.  In this research, the impacts on energy consumption, caused by switching 

from traditional to advanced treatment technologies, for a large (100 MGD) wastewater 

treatment plant were investigated.  Commonly used design equations were used to size 

the unit operations, the energy consuming units of each unit operation were identified, 

and electrical motor sizes for energy consuming unit were calculated.  Four alternatives 

were evaluated in this research: 1) medium pressure high output (MPHO) ultraviolet 

(UV) disinfection versus low pressure high output (LPHO) UV disinfection, 2) MPHO 

UV and LPHO UV disinfection versus chlorine disinfection followed by dechlorination, 

3) plate and frame press dewatering versus centrifugation, and 4) partial biological 

nutrient removal (BNR) for ammonia oxidation and phosphorous removal was replaced 

with full BNR for total nitrogen removal and phosphorous removal. The results of this 

research came close to previous literature estimates in all cases but plate and frame press 

dewatering.  By using the fundamental equations and methodology in this research, 

alternatives can be compared through energy consumption. 

 

 



 

50 

 

1 Introduction 
 

Due to concerns about disinfection byproducts and harm to aquatic life, the U.S. 

EPA discouraged the use of chlorination for disinfection in wastewater during the 1980s 

and began researching alternative disinfection methods such as UV disinfection and 

dechlorination (Black and Veatch, 2010).  During the 1980s, the installed UV systems 

were typically small with flows less than 5 million gallons per day (MGD) and were 

prone to failures which caused them to not be readily accepted by regulatory agencies 

until the 1990s (Black and Veatch, 2010).  The first UV lamps were low pressure low 

output which limited the applicability of UV due to higher flows requiring a high number 

of lamps.  The introduction of medium pressure high output UV lamps and low pressure 

high output UV lamps during the 1990s allowed for WWTPs with larger flows to adopt 

the use of UV disinfection (Black and Veatch, 2010).  By the year 2005, approximately 

20% of municipal WWTPs in the US utilized UV disinfection (Black and Veatch, 2010; 

Trojan UV, 2005).   

The use of membranes in wastewater treatment has increased due to the need to 

provide cleaner discharge and for water reuse (WEF, 2006).  Membranes have been used 

in the past to filter wastewater for advanced treatment and, recently, to provide a 

combination of filtration and activated sludge treatment through membrane bioreactors 

(MBRS) (WEF, 2006; WEF, 2012).   In 1996, 43.7% of the US population was 

served by advanced treatment and this value is expected to increase to 56.7% in the year 

2028 (U.S. EPA, 2008; U.S. EPA, 2010a).  Between 2005 and 2010, the average price of 

energy increased roughly 18.5% in the United States from $0.0573 per kWh to $0.0679 

per kWh (U.S. Energy Information Association, 2011).  Energy consumption in WWTPs 



 

51 

 

also represents anywhere from 18 to 30% of a WWTP’s total operating costs (Molinos-

Senante, et al., 2010; Metcalf and Eddy, 2003).  Rising energy costs and the need to curb 

greenhouse gases generation (Foley, et al., 2010; Shahabadi, et al., 2009) are strong 

incentives for WWTPs to investigate ways to lower their overall energy consumption 

(Metcalf and Eddy, 2003; U.S. EPA, 2010b; WEF, 2009).  Although advanced treatment 

technologies have several operational and water quality advantages, their sustainability as 

it relates to energy consumption and associated greenhouse gases generation has not been 

evaluated. 

The sustainability of WWTPs related to energy can be increased by using 

technologies that reduce electricity consumption (e.g. variable frequency drives), using 

less advanced technologies that produce similar effluent quality, and using energy 

recovery technologies within WWTPs.   

Variable frequency drives (VFDs) present a means of reducing energy 

consumption for WWTPs (Pacific Gas and Electric Company, 2003; Europump and 

Hydraulic Institute, 2004; WEF, 2009; U.S. EPA, 2010b).  VFDs are electronic 

controllers that adjust the output of energy to a process component which allows for the 

speed of process components such as pumps to be controlled (Pacific Gas and Electric 

Company, 2003; U.S. EPA, 2010b).  This is accomplished by a converter in the controller 

varying voltages to create a magnetic flux in a motor (Europump and Hydraulic Institute, 

2004).  It has been reported that 75% of pumps are oversized and VFDs provide a means 

to better match system conditions (Europump and Hydraulic Institute, 2004).  VFDs have 

also been used in situations where valves were used to control flowrates (Europump and 

Hydraulic Institute, 2004).  Valve controls are much less energy efficient than VFDs 



 

52 

 

(Europump and Hydraulic Institute, 2004).  VFDs are able decrease energy consumption 

by as much as 30 to 50% (Pacific Gas and Electric Company, 2003; Europump and 

Hydraulic Institute, 2004). 

Energy recovery technologies also provide a means for lowering energy 

consumption for WWTPs.  These technologies include wind, solar, microturbines, and 

fuel cells (WEF, 2009).  Wind turbines operate by converting mechanical energy (wind) 

to electrical energy (U.S. EPA, 2007).  Wind turbines have efficiencies between 20 and 

40 percent and have been used successfully in several WWTPs (U.S. EPA, 2007).  Solar 

panels operate by absorbing light and transferring the energy to a semiconductor where 

electrons are allowed to flow and form a circuit with an electrical current that provides 

external energy (U.S. EPA, 2007).  Typical efficiencies for solar panels are 5 to 17 

percent (U.S. EPA, 2007).  Solar panels have been able to provide as much as 30% of a 

WWTPs total energy requirements or about 4,100 kWh/day (Collingwood, et al., 2011).  

Fuel cells operate similar to a battery (U.S. EPA, 2011).  Hydrogen flows in on the anode 

side and oxygen flows in on the cathode side with an electrolyte separating the cathode 

and anode (U.S. EPA, 2011).  The hydrogen diffuses into protons and electrons where 

electrons pass through a circuit and provide energy (U.S. EPA, 2011).  Water is then 

created and exits the fuel cell (U.S. EPA, 2011).  Microturbines operate by combusting 

gas and spinning turbine fans at high speeds to rotate copper coils and create energy (U.S. 

EPA, 2011).  Microturbines are relatively inexpensive compared to other gas generators 

and require little maintenance (U.S. EPA, 2011).  Biogas from anaerobic digestion can be 

used with microturbines (U.S. EPA, 2011).   For an 11 MGD WWTP, ten 30 kW 



 

53 

 

microturbines were installed that provide energy savings of 2300 MW per year (U.S. 

EPA, 2011).  

In this research, the impacts on energy consumption, caused by switching from 

traditional treatment technologies to advanced treatment technologies, for a large 

example (100 MGD) wastewater treatment plant were investigated.  In order to 

investigate the effect of switching treatment technologies, commonly used design 

equations were used to size the unit operations.  Once designed, the energy consuming 

units of each unit operation were identified and the electrical motor sizes to power those 

units were computed.  It is anticipated that the results of this research will provide 

additional means to evaluate the impact on energy consumption by wastewater treatment 

plants.   

2 Methodology 
 

To estimate the amount of energy consumed in advanced plants as compared to 

traditional wastewater treatment plants, a 100 MGD plant was designed using typical 

design equations, such as those found in Metcalf and Eddy (2003), GLUMRB (2004), 

WEF (2010a), WEF (2010b).  The design was based on an existing WWTP in the arid 

southwestern United States. The design focused on sizing the unit processes and on 

identifying fundamental variables in each unit that control energy use.  Only the energy 

associated with treatment (unit operations) was computed in this research.  Other energy 

requirements such as those for building heating/cooling, lighting, chemical 

manufacturing and transport energy were not computed in this research.  Actual design 

criteria from an existing plant were used to validate designs used in the research.   The 



 

54 

 

plant is designed to remove biochemical oxygen demand (BOD), total suspended solids 

(TSS), ammonia, and phosphorous.   

A process flow diagram of the designed WWTP is shown in Figure 3.1.  Solid 

lines represent liquid flows, and dashed lines represent solids flows.  Influent enters the 

plant and passes through the bar racks and the grit chamber where large solids and grit 

are removed in aerated grit chambers.  BOD and TSS are partially removed in the 

primary clarifiers.  Activated sludge aeration basins and secondary clarifiers remove 

BOD, TSS, ammonia and phosphorous. Phosphorus is removed biologically.  Dual media 

filters are used to remove remaining suspended solids and the effluent is disinfected with 

UV.  Primary solids are thickened in gravity thickeners while secondary solids are 

thickened in dissolved air flotation thickeners (DAFTS).  Primary and secondary solids 

are then combined and dewatered in centrifuges with the cake being sent to a landfill. The 

centrate from the centrifuge is recycled back to the primary clarifiers. In the design, the 

impacts of recycle streams flows from solids handling were addressed using mass 

balances.  Because filter backwashing is not a constant process, it is not shown in Figure 

3.1.  The impacts of filter backwashing were addressed in the design of the dual media 

filters and UV disinfection.  

Four alternative treatment train designs were considered to evaluate the impact of 

advanced technologies on energy consumption: 

Alternative Design I: The design train shown in Figure 3.1 with medium pressure 

high output UV (MPHO).  In this scenario, MPHO UV is switched to low pressure high 

output (LPHO) UV disinfection. 



 

55 

 

Alternative Design II: Design train of Figure 3.1 where both MPHO and LPHO 

UV disinfection are switched to chlorine disinfection followed by dechlorination. 

Alternative Design III: Design train of Figure 3.1 focusing on sludge dewatering. 

In this scenario, traditional plate and frame press dewatering is replaced with 

centrifugation.  

Alternative Design IV: Design train of Figure 3.1 focusing on advanced nutrient 

removal in the aeration basins. It replaces partial BNR (ammonia oxidation and 

phosphorous removal) with full BNR (total nitrogen removal and phosphorous removal).   

 
 
Figure 3.1 - Process Flow Diagram for the Wastewater Treatment Plant Used in the Energy 

computations 

 

2.1 Wastewater Influent and Effluent Standards 

 

Influent and effluent wastewater characteristics and peak factors used in the 

design are shown in Table 3.1 (Metcalf and Eddy, 2003).  The influent characteristics are 

based upon the average strength characteristics presented in Chapter 2.  The effluent 

requirements for total suspended solids (TSS) and biochemical oxygen demand (BOD) 

are based upon national standards for wastewater discharge (National Archives and 

Records Administration, 2012).  The effluent standards for total phosphorous (TP), total 

Bar Racks

(Coarse Screens)

Aerated Grit

Chambers

Primary

Clarifiers

Aerobic Zone Secondary

 Clarifiers

Dual Media

Filters
UV DisinfectionAnaerobic

Zone

Anoxic

Zone

Liquid

 Flow 2

Liquid

Flow 3

Liquid Flow 

1 -

Influent

Liquid

Flow 4

Liquid Flow

5

Liquid Flow

 6

Liquid Flow

7

Aeration Basins

Solids Flow 3 – Return 

Activated Sludge Solids 

Flow 4 – Waste

Activated Sludge

Solids

Flow 1 -

Primary Sludge

Gravity

Thickeners

Dissolved Air

Flotation Thickeners

Liquid Flow 9 – Return to

Primary Clarifiers
Liquid Flow 10 – Return to 

Primary Clarifiers
Centrifuges

Solids Flow 2 Solids Flow 5

Solids Flow 6Liquid Flow 11 – 

Centrate To Primary 

Clarifiers

Sludge to Landfill



 

56 

 

Kjeldahl Nitrogen (TKN), total coliform, and total nitrogen (TN) were set to the effluent 

standards of a WWTP in the arid southwestern United States.  The TP and TN levels are 

also common National Pollution Discharge Elimination System (NPDES) for WWTPs 

requiring nutrient removal (U.S. EPA, 2010c). The dual media filters and UV have a 

higher peak flow factor because of the backwash from the dual media filters. The unit 

processes were designed taking the peak flows into consideration.  Energy use in each 

unit was computed by dividing the energy in kWh/day by the average flowrate of the 

WWTP.   

Table 3.1 - Wastewater Characteristics and Effluent Criteria Partially Reproduced from 

(Metcalf and Eddy, 2003) 

 

Contaminant Influent Effluent Units 

Influent Flow 100  N/A MGD  

Total Suspended Solids (TSS) 210 ≤30 mg/L 

Volatile Portion of TSS 80 N/A % 

5 Day Biochemical Oxygen Demand 

(BOD) 
190 ≤30 mg/L 

Total Phosphorous (TP) 7 ≤0.2 mg/L 

Total Kjeldahl Nitrogen 

(TKN)/Ammonia 
40 ≤0.5 mg/L 

Total Nitrogen (TN) for Full 

Biological Nutrient Removal Case 
40 ≤12 mg/L 

Total Coliform 10
7
-10

9
 ≤200 

MPN/100 

mL 

Peak Flow Factor for All Liquid 

Units but Dual Media Filters and UV 
1.5 N/A N/A 

Peak Flow Factor for Dual Media 

Filters and UV 
1.9 N/A N/A 

 

2.2 Design 

 

 Major design criteria for all the treatment processes are depicted in Table 3.2, 

where the number of units in operation for the average design flow is shown in 

parenthesis in the first column.  The design of all units followed typical design 



 

57 

 

parameters as established in references such as Tchobanoglous, et al. (2003), GLUMRB 

(2004), WEF (2010a), WEF (2010b). 

Table 3.2 - Treatment Process Design Parameters 

 
Unit Process 

(number of 

units) Parameter Value Units Reference 

UV (5) 

Design UV Dosage 30 mW·s/cm2 [2] 

Low Pressure High Output Lamps 352 # of Lamps N/A 

Medium Pressure High Output Lamps 160 # of Lamps N/A 

Chlorination 

(10) 

Length, Width, Depth 480, 12.5, 12.5  ft [1,4,5] 

Hydraulic Retention Time (HRT) at Average 
Flow 80 min [1] 

Hydraulic Retention Time (HRT) at Peak 
Flow 42 min [1] 

Average Flow Dosage 7.8 mg/L [1] 

Peak Flow Dosage 9.2 mg/L [1] 

Dechlorination 

(10) 

Average Flow Dosage 1.6 mg/L [1] 

Peak Flow Dosage 3.2 mg/L [1] 

Centrifuges 

(2) SLR for Combined Sludge 4,200 lb/hr [3] 

Plate and 

Frame Presses 

(2) 

Volume 250 ft3 [6] 

Number of Chambers 91 N/A [6] 

Height, Width of Press 11.5, 8.9 ft [6] 

Length of Filter Press 31.2 ft [6] 

[1] = (Metcalf and Eddy, 2003), [2] = (GLUMRB, 2004), [3]= (Sieger, et al., 2006), [4] = (Black and Veatch, 2010), [5] = 
(WEF, 2010a), [6] = (WEF, 2010b) 

 

2.3 Alternative Design I – Switching MPHO UV to LPHO UV for Disinfection 

 

This case examined the effect of switching MPHO UV to LPHO UV in the 

design.  The UV dosage was estimated using the point source summation (PSS) method 

(U.S. EPA, 1986; WEF, 2010a)  in lieu of bioassay data with the Emerick and Darby 

model used to predict effluent coliform values (WEF, 2010a).  The transmittance was 

assumed as 72% for both MPHO and LPHO.  The design dosage and number of lamps 

for LPHO and MPHO are shown in Table 3.2. 

The main energy-consuming units for UV are the lamps.  The maximum input of 

the lamps is 250 W and 3,200 W for LPHO and MPHO (Trojan UV, 2007; Trojan UV, 

2008).  Turndown capabilities were 60% and 30% for LPHO and MPHO (Trojan UV, 

2007; Trojan UV, 2008).   



 

58 

 

 

2.4 Alternative Design II – Switching UV to Chlorination/Dechlorination for 

Disinfection 

 

This case examined the effect of switching from either LPHO or MPHO UV to 

chlorination/dechlorination as the disinfection method for the plant’s effluent.  The 

chlorine source for the design was liquid sodium hypochlorite at 12.5% free chlorine 

(Metcalf and Eddy, 2003).  The dechlorination source used in the design was gaseous 

sulfur dioxide (Metcalf and Eddy, 2003).  Both the sodium hypochlorite and sulfur 

dioxide were assumed to be shipped in.  The hydraulic retention time (HRT) of the 

chlorine contact chambers fall within typical recommended design parameters as shown 

in Table 3.2.    

The energy consuming units for chlorination/dechlorination are the chemical feed 

system.   

2.5 Alternative Design III – Switching Centrifugation to Plate and Frame Press 

Dewatering for Solids Dewatering 

 

This case examined the effect of switching from centrifuges to plate and frame 

press for dewatering combined primary and secondary sludges.  The main design 

equations used for the centrifuges were the volumetric and solids loading criteria as 

presented in Sieger, et al. (2006) (Table 3.2).  The design of the plate and presses is 

presented in Table 3.2 following design procedures in (Davis, 2010).  The pumping cycle 

used is that recommended by U.S. Army Corps of Engineers (2003).  The cake solids 

concentration for the centrifuges was assumed to be assumed to be 20% with 95% solids 

capture efficiency (Metcalf and Eddy, 2003).  The cake solids concentration for the plate 



 

59 

 

and frame presses was assumed to be 36% with 95% solids capture efficiency (Metcalf 

and Eddy, 2003). 

Energy consumption in the centrifuges comes from feed acceleration and cake 

conveyance as presented in Maloney, et al. (2008).  Feed acceleration energy 

requirements were computed as follows: 

             
      (   )

 
   

Where Pacc = feed acceleration energy (HP multiply by 0.746 for kW), SG = specific 

gravity, Q = feed flow rate (gpm),   = speed (rpm), rp = pool radius (in), and e = 

efficiency.  The cake conveyance energy requirements are as follows: 

             
       

Where Pcon = cake conveyance energy requirements, T = torque (lb-in),   = differential 

speed between the bowl and conveyor (rpm), and e = efficiency. 

Energy consuming units in the plate and frame presses are the pumps required to 

pressurize the sludge for dewatering.  The brake horsepower (BHP) equation (Jones, et 

al., 2008) was used to compute the energy requirements of the pumps.  The BHP equation 

is as follows: 

    
  

      
 

Where BHP = brake horsepower (HP multiply by 0.746 for kW), Q = flow rate (gpm), H 

= pump head (ft), and e = efficiency.   

2.6 Alternative Design IV – Switching Partial BNR to Full BNR in the Secondary 

Treatment 

 

This case examined the effect of switching partial BNR to full BNR.  Partial BNR 

includes removal of BOD, TSS, ammonia, and phosphorous.  Partial BNR required 



 

60 

 

polishing with alum for additional phosphorous removal.  Full BNR removes BOD, TSS, 

phosphorous, and total nitrogen.  Full BNR also required polishing with alum for 

additional phosphorous removal and methanol addition for denitrification at a rate of 

approximately 700 gpd (2650 lpd) per basin.  Table 3.3 shows the microbial parameters 

used in the design of the aeration basins.  The assumed HRT of the anoxic and anaerobic 

zones was one hour each.  The HRT of the aerobic zone was four hours (WEF, 2010c).  

The design of the aeration basins was based on plug flow reactor kinetics (Rittman, et al., 

2000), biological phosphorous removal assumptions published in Metcalf and Eddy 

(2003), and BioWin modeling (EnviroSim Associates LTD., 2003).  The aeration basin 

blower requirements for BOD and TKN removal were calculated using oxygen demand 

requirement equations (Rittman, et al., 2000).  VFAs for the PAOs are assumed to be 

generated in the primary clarifiers.  The aeration basins had 127 mg/L BOD and 40 mg/L 

TKN entering the process after primary clarification.  Total phosphorous remaining after 

biological treatment was 2.0 and 0.6 mg/L for the partial BNR and full BNR, 

respectively.  In this study, an oxygen credit for denitrification oxygen credit was not 

included in the computation of the aeration needs.   

Energy-consuming units for the aeration basins include the blowers, chemical 

pumps, and mixers for the anaerobic/anoxic zones.  For processes such as the aeration 

basins, gravity thickeners, dissolved air flotation thickeners (DAFTS), and centrifuges, 

the kWh/day were divided by the amount of BOD, TKN, or solids processed.   

  



 

61 

 

Table 3.3 - Microbial Parameters at 20°C for the Design of the Aeration Basins 

 

Parameter 

BOD 

Microbes 

Nitritation 

Microbes 

Nitratation 

Microbes 

Phosphorous 

Accumulating 

Organisms 

(PAOs) 

Denitrification 

Microbes 

Half-Velocity 
constant, K (mg 
donor/L) 10 [1] 1 [1] 1.3 [1] 1 [1] 12.6 [1] 

Yield, Y (g VSS/g 
donor) 0.4 [1] 0.33 [1] 0.083 [1] 0.3 [2] 0.26 [1] 

Maximum 
Specific Growth 
Rate, µm (g VSS/g 
VSS -d) 9 [1] 0.76 [1] 0.81 [1] 0.95 [2,3] 3.12 [1] 

Endogenous 
Decay 
Coefficient, kd (g 
VSS/g VSS-d) 0.15 [1] 0.11 [1] 0.11 [1] 0.04 [3] 0.05 [1] 

fd 0.8 [1] 

[1] = (Rittman, et al., 2000), [2] = (Metcalf and Eddy, 2003), [3] = (WEF, 2010c) 

 

3 Results and Discussion 
 

Design equations for the various unit processes included in the WWTP allowed 

for the computation of electrical motor size requirements for individual unit processes 

(APPENDIX B).  Typical efficiency values were acquired from the literature (Metcalf 

and Eddy, 2003; U.S. EPA, 1989; WEF, 2005; WEF, 2010a; WEF, 2010b) and 

equipment manufacturer data, and were used to calculate the motor size for each energy-

consuming unit.  The efficiency values given are combined motor and equipment 

efficiency.   

The largest motors are those that power the blowers for the aeration basins for 

both the partial BNR and full BNR cases with requirements of 3,526 HP.  The second 

largest motors are those for the mixed liquor recycle pumps for the full BNR aeration 

basins and require 2,106 HP.  The mixed liquor recycle pumps energy requirement is 

roughly 60% of that of the aeration basin blowers.  The third largest motors are the 



 

62 

 

MPHO UV lamps which require 1,125 HP.  The MPHO UV lamps energy requirement is 

roughly 32% of the requirements of the aeration basin blowers.  The fourth largest motors 

are for the aeration basin mixers with requirements of 436 HP.  LPHO UV motor 

requirements are 368 HP, which is 10% of the requirements for the aeration basins 

blowers and 33% of the requirements for MPHO UV.   

Centrifuge dewatering has total energy requirements of 82 HP which is only 2% 

of the requirements for the aeration basins blowers.  Plate and frame press dewatering 

requires 17 HP for 15 min, 33 HP for 30 min, 50 HP for 30 min, 66 HP for 15 min which 

is 0.5, 0.9, 1.4, and 1.9% of the requirements for the aeration basins blowers, 

respectively.  Chlorination/dechlorination combined has motor requirements of 15 HP 

which is only 0.4% of the requirements for the aeration basins blowers, 1.4% of the 

requirements for MPHO UV, and 4.2% of the requirements for LPHO UV.   

The energy for each energy-consuming unit was found by determining energy 

requirements in kWh/day and dividing by the 100 MGD average flow which yields 

kWh/MGal (Table 3.4).  The energy consumption for sludge processing on a mass basis 

was computed by dividing the energy for each energy-consuming unit (Table 3.4) by the 

tons of sludge entering the process (Table 3.5).  The energy consumption for secondary 

treatment to remove BOD and TKN on a mass basis was computed by dividing the 

energy for each energy consuming unit (Table 3.4) by the BOD and TKN entering the 

secondary treatment process (Table 3.6).  It should be noted that only the energy 

associated with treatment was computed in this research.  Other energy requirements 

such as those for building heating/cooling, lighting, chemical generation, and transport 

energy were not computed in this research.  Two types of estimates from the literature 



 

63 

 

were used for comparison: volumetric based estimates (Table 3.7) and mass based 

estimates (Table 3.8).   

Table 3.4 - Energy Consumption for Selected Unit Operations for a 100 MGD Wastewater 

Treatment 

 

 
Component kWh/MGal 

UV 

Low Pressure High Output UV 65.9 

Medium Pressure High Output UV 201.6 

Chlorination/ 

Dechlorination 

Chemical Pumps 2.7 

Chemical Pumps 0.1 

Total 2.8 

Centrifuges 

Feed Acceleration 24.5 

Cake Conveyance 3.3 

Total 27.8 

Plate and 

Frame Press Sludge Feed Pump 6.6 

Aeration 

Basins (Partial 

BNR) 

Blowers 631.3 

Chemical Pumps 1.2 

Mixers 104.8 

Total 737.3 

Aeration 

Basins (Full 

BNR) 

Blowers 631.3 

Chemical Pumps 1.2 

Mixers 104.8 

Internal Recycle Pumps 37.7 

Total 775.0 

 
Table 3.5 - Solids Processing Energy Requirements per Ton of Solids 

 

 
Component kWh/ton of solids 

Centrifuges 

Feed Acceleration 31 

Cake Conveyance 4.2 

Total 35.2 

Plate and Frame Press Sludge Feed Pump 8.3 

 

  



 

64 

 

 
Table 3.6 – Aeration Basins Energy Requirements per Pound of BOD or TKN Removed 

 

 
Component kWh/lb BOD (kWh/lb TKN) 

Aeration Basins (Partial BNR) 

Blowers 0.59 (1.87) 

Chemical Pumps 1.16E-03 (3.68E-03) 

Mixers 0.1 (0.31) 

Total 0.69 (2.19) 

Aeration Basins (Full BNR) 

Blowers 0.59 (1.87) 

Chemical Pumps 1.16E-03 (3.68E-03) 

Mixers 0.1 (0.31) 

Internal Recycle Pumps 0.04 (0.11) 

Total 0.73 (2.30) 

 

 
Table 3.7 – Energy Consumption Estimates on a Volumetric Basis for Wastewater 

Treatment 

 

 

Volumetric Literature 

Estimates (kWh/MGal) Reference 

Low Pressure High Output UV 
60 (URS Corporation, 2004) 

76.8 (WEF, 2009) 

Medium Pressure High Output 

UV 

253.3 [3] 

250 [2] 

Chlorination/Dechlorination 
2.66 (chlorination only) (WEF, 2009) 

8 

(chlorination/dechlorination) (URS Corporation, 2004) 

Centrifuges 10 to 75 [4] 

Plate and Frame Press 10.4 kWh/MGal (U.S. EPA, 1978) 

Aeration Basins (Partial BNR) 

532 for aeration (BOD 

removal only) [4] 

338 for aeration (ammonia 

removal only) [4] 
[...]
Aeration Basins Blowers
TKN

Internal Recycle Pumps
TN

Total



 

71 

 

  
 

Figure 3.7 – Aeration Basins Requirements for BOD and TKN Removal on a Mass Basis 

 

On a volumetric basis, partial, the results of this research show that BNR requires 

737.3 kWh/MGal while full BNR requires 775 kWh/MGal (Table 3.4 and Figure 3.5), 

which is about 1.05 times larger. In other words, partial BNR requires 5% less energy 

than he full BNR.  The difference in energy consumption between the partial and full 

BNR cases comes from the internal recycle pumps used in full BNR to remove total 

nitrogen (Table 3.4 and Figure 3.6). 

Results show that power requirements for BOD and TKN removals are 279.1 

kWh/MGal and 352.2 kWh/MGal, respectively (Figure 3.6) for both the partial and full 

BNR.  That is, TKN removal is 1.26 times more energy consuming than BOD removal 

alone.  On a volumetric basis, the internal recycle pumps for full BNR require 37.7 

kWh/MGal (Table 3.4 and Figure 3.6). 

On a TKN and BOD mass basis and for loadings of  106,600 lb BOD/day and 

33,700 lb TKN/day entering the aeration basins after primary clarification, energy 

consumptions in the aeration basins of 0.69 kWh/lb BOD and 0.73 kWh/lb BOD for 

0

0.5

1

1.5

2

2.5

Partial BNR BOD Partial BNR TKN Full BNR BOD Full BNR TKN

kW
h

/l
b

 B
O

D
 o

r 
TK

N
 



 

72 

 

partial and full BNR, respectively, were computed (Table 3.6 and Figure 3.7).  For TKN 

removal, requirements of 2.19 kWh/lb and 2.30 kWh/lb TKN for partial and full BNR 

were estimated, respectively (Table 3.6 and Figure 3.7).   

Total energy consumption on a mass basis for both BOD and TKN increased by 

5% between the partial and full BNR cases (Table 3.6).  In Chapter 2, energy 

consumption for secondary clarification was estimated as 0.10 kWh/lb BOD and 0.31 

kWh/lb TKN.  This consumption must be added to the energy consumption in the 

aeration basis since secondary clarifiers are an integral part of the activated sludge 

system.  The total consumption is then computed as 0.79 kWh/lb BOD and 2.49 kWh/lb 

TKN for partial BNR.  For full BNR, the energy consumption is calculated as 0.83 

kWh/lb BOD and 2.61 kWh/lb TKN.   

Volumetric basis estimates reported consumptions of 532 kWh/MGal for aeration 

(BOD removal only), 338 kWh/MGal (ammonia removal only), 870 kWh/MGal for 

aeration (BOD and ammonia removal) only (WEF, 2009), 1191.8 kWh/MGal for aeration 

(BOD and ammonia removal) only (U.S. EPA, 1978), and approximately 2200 

kWh/MGal (Foley, et al., 2010) total for full BNR.  It is significant to note that the 

estimates in WEF (2009) for aeration (BOD removal only) and aeration (BOD and 

ammonia removal) are higher than the values found in this research for partial and full 

BNR  An explanation of differences between the estimates in WEF (2009) and this 

research could be due to differences in influent wastewater quality values.  Previous 

estimates reported in Chapter 2 show values similar to the ones reported by WEF (2009) 

with higher influent BOD. The estimate in WEF (2009) for aeration (ammonia removal 

only) only more closely matches the estimates in this research for partial and full BNR.   



 

73 

 

The energy estimate in U.S. EPA (1978) involved aeration only (BOD and 

ammonia).   The EPA estimate assumed an influent BOD of 136 mg/L, a concentration 

similar to that assumed in this research paper.   Furthermore, the EPA estimate assumed 

influent ammonia of 25 mg/L which is significantly lower than what was assumed in this 

research.  The EPA energy estimate is much higher than that in this research which 

considered partial and full BNR.  The relatively high energy consumption was cited by 

U.S. EPA (1978) at a time that predated advances in aeration technology made after the 

article was published.  Advances such as automated DO monitoring have improved 

aeration technology greatly in the time after the article was published (U.S. EPA, 2010b).   

The energy consumption estimate in Foley, et al, (2010) was based on a flow rate 

of approximately 2.6 MGD, which is much lower than the flow rate used in this research 

study to estimate energy requirements.  Previous research has found that energy 

consumption as a function of wastewater flow decreased with higher flow wastewater 

flow rates (Hernández-Sancho, et al., 2011; WEF, 2009).  Thus the estimate in Foley, et 

al, (2010) is likely higher due to the small flow rate. 

A mass based estimate for secondary process requirements to remove BOD only 

is 0.6 kWh/lb BOD (Pacific Gas and Electric Company, 2003).  The estimates in Pacific 

Gas and Electric Company (2003) were computed using data from operating plants and 

also include the requirements for secondary clarification.  The 0.6 kWh/lb BOD estimate 

had influent a BOD estimate of 175 mg/L with a flow rate of 11.5 MGD.  In comparison 

to this research, the 175 mg/L BOD estimate is about 1.4 times higher than the estimate 

in this research while the flow 11.5 MGD flow rate is 8.7 times lower than the flow rate 

used in this research paper.  Moreover, the 0.6 kWh/lb BOD estimate is for BOD removal 



 

74 

 

only, while this research paper included nitrification and partial denitrification.  As a 

result, the (Pacific Gas and Electric, 2003) energy estimate is lower than that in this 

research paper for partial and full BNR.   

A more accurate comparison to the previous estimate (0.6 kWh/lb BOD) is 

produced if the estimates of the aeration basins blowers and total secondary clarifier 

consumption (Chapter 2) are added together.  This then makes the estimate for the 

secondary treatment 0.69 kWh/lb BOD.  This evaluation also more closely mimics the 

0.6 kWh/lb BOD estimate in terms of treatment.  In this case, there is only a minor 

difference between this study’s 0.69 kWh/lb BOD energy estimate and the 0.6 kWh/lb 

BOD estimate of (Pacific Gas and Electric, 2003).  This minor difference can be largely 

attributed to the fact that this study’s energy estimate included nitrification.  Nitrification 

was not included in the 0.60 kWh/lb BOD estimate.  Without nitrification, the difference 

between the two estimates would be smaller. 

Additional energy consumption estimates, on a mass basis, for BOD removal only 

in secondary treatment are 1.90, and 2.60 kWh/lb BOD for BOD removal only (Pacific 

Gas and Electric Company, 2003).  These estimates were for wastewaters with influent 

BOD of 165, and 80 mg/L with flow rates of 2.4, and 1.7 MGD, respectively.   These 

estimates are higher those in this research because of their low flow rates.   

Additional energy consumption estimates for BOD removal and 

nitrification/denitrification in secondary processes are 0.90, and 2.20 kWh/lb BOD for 

BOD removal and nitrification/denitrification (Pacific Gas and Electric Company, 2003).  

These two estimates were for wastewaters with influent BOD estimates of 180, and 85 

mg/L with flow rates of 19.4, and 5.4 MGD, respectively.  The influent TKN values for 



 

75 

 

these estimates were not reported.  The 0.9 kWh/lb BOD is within 21% of the estimate in 

this research for full BNR.  As influent TKN and other operational parameters for 

denitrification were not reported, it is difficult to ascertain why the estimate is not closer.   

Finally, the 2.20 kWh/lb BOD estimate is most likely higher than the estimates in this 

research due to the low flow. 

4 Conclusions and Discussion 
 

When considering the use of different treatment alternatives in a WWTP, there 

are many criteria that go into weighing alternatives.  This research explored the change in 

energy consumption by switching traditional technologies for advanced technologies.  

The change in energy consumption as a result of using more advanced technology 

provides other criteria to consider.  Most of the energy consumption values found in this 

research were close to values found in the literature, but some differ. Plate and frame 

press dewatering, specifically was different.  There is, however, wide variation in the 

existing studies.  Parameters like influent to a process and operating parameters can 

change energy estimates.  The fundamental and design equations used to estimate energy 

consumption in this research are useful, but must be used carefully.  Assumptions must 

be made carefully and verified against existing WWTPs to obtain useful results.   

In the case of secondary treatment additional energy is required for the 

implementation of denitrification, but not many plants require denitrification currently. A 

previous estimate of total energy for wastewater treatment without denitrification is 

1,230.8 kWh/MGal (Chapter 2).  To incorporate denitrification, the estimate of mixed 

liquor recycle pumps must be added to the total energy.  Adding these two estimates 

yields 1,268.5 kWh/MGal which is a 3% increase in overall energy consumption for the 



 

76 

 

entire WWTP.  In this regard, the hypothesis from Chapter 1 that incorporating full BNR 

(phosphorous and total nitrogren removal) would not increase energy consumption for 

the WWTP significantly is confirmed.  Another study found that incorporating 

denitrification in a WWTP using a modified Ludzack-Ettinger configuration increased 

energy consumption 40% for the aeration basins over traditional activated sludge (Vidal, 

et al., 2002).  Incorporating denitrification in a WWTP using an oxidation ditch 

configuration increased energy consumption 12% for the aeration basins over traditional 

activated sludge (Vidal, et al., 2002).  One study found that incorporating denitrification 

decreased overall energy consumption by 5% (Foley, et al., 2010) by assuming 

denitrification provides an oxygen credit (Metcalf and Eddy, 2003).  Based upon this and 

previous research, the cost of incorporating denitrification in existing WWTPs is still an 

area that needs to be explored because the added benefits must be weighed against the 

higher energy cost.  Denitrification may not be an option for some WWTPs due to 

discharge permit requirements.   

In the case of solids dewatering, both centrifuges and plate and frame press 

dewatering have several advantages and disadvantages.  Advantages of centrifuges 

include that centrifugation is a continuous process that requires less operator attention, 

and has a low landuse footprint; disadvantages of centrifuges include that centrifugation 

is noisy, produces high suspended solids in the centrate, is energy intensive, and requires 

skilled maintenance personnel (Metcalf and Eddy, 2003; WEF, 2010b).  Advantages of 

plate and frame press dewatering include that it produces a very dry cake and a filtrate 

with low suspended solids; disadvantages of plate and frame press dewatering include 

that the process is a batch operation that requires more operator attention, and requires a 



 

77 

 

significant amount of chemicals (Metcalf and Eddy, 2003; WEF, 2010b).  WWTPs may 

choose to use centrifuge dewatering if they do not have the land footprint available for 

other dewatering alternatives, or desire a continuous process that requires less operator 

attention.   As mentioned previously, plate and frame press dewatering produces a filtrate 

with low suspended solids while centrifugation produces a centrate with high suspended 

solids.  The filtrate and centrate are typically returned to the liquid treatment portion of a 

treatment plant to recover the liquid.  The effect of this return liquid stream on energy 

consumption of downstream processes (in particular aeration) is another factor that must 

be included in comparing dewatering alternatives.   

In the case of disinfection, UV disinfection is appropriate compared to 

chlorination/dechlorination when disinfection byproducts in wastewater effluent are an 

issue.  A situation where wastewater effluent having disinfection byproducts would be an 

issue is when wastewater effluent discharges into an area such as a lake or river that 

eventually provides water for a drinking water treatment plant.  One study found that 

when chloramine was used as a disinfectant trihalomethanes (THM) in wastewater 

effluent was as high as 112 µg/L (Rebhun, et al., 1997).  The same study found that when 

chlorine was used as a disinfectant (THM) in wastewater effluent was high as 4,570 µg/L 

(Rebhun, et al., 1997).  Another study found a median THM value of 2 µg/L for non-

nitrified plant effluent and a median value of 57 µg/L for nitrified plant effluent for 

multiple WWTPs in the US utilizing chlorination (Krasner, et al., 2009).  For 

comparative purposes, the current federal regulatory limit on THM on drinking water in 

the United States is 80 µg/L (U.S. EPA, 2012).  There are no federal discharge standards 



 

78 

 

for THM in wastewater.  Nevertheless, elevated THM in wastewater that directly or 

indirectly discharges into source of drinking water may adversely impact public health.  

Some of the previous studies have found THMs that are near or well above the 

regulatory limit.  UV disinfection should be considered in cases where DBP formation is 

high and effluent can impact drinking water sources.  In these cases, LPHO UV should be 

considered as it consumes three to four times less energy than MPHO UV (WEF, 2010a).  

This research is most useful for designers as it provides a means of estimating energy 

consumption in the design phase of a wastewater treatment plant.  By using the 

fundamental equations and methodology in this research, alternatives can be compared 

through energy consumption.  Limitations of the methodology include assumptions made 

in the design.  These must be carefully evaluated when using the proposed methodology, 

and equipment efficiencies must match the equipment efficiencies for a WWTP.  

Efficiencies in particular can be hard to locate for certain equipment such as chemical 

pumps.  It should be noted that this research does not address all treatment technologies 

for energy consumption.  There are still other treatment alternatives that are open for 

energy computation including membrane bioreactors (MBRs), ozonation, and oxidation 

ditches.   

 

  



 

79 

 

CHAPTER 4  
 

CONCLUSIONS 

 
Evaluation of energy consumption in the various unit operations provided insight 

into areas to be targeted for conservation and/or process changes.  One of the objectives 

of this research was to evaluate whether design and fundamental equations can be used to 

evaluate energy consumption in a WWTP.  The results of this research came close to 

existing studies in all cases but primary clarification (Chapter 2) and plate and frame 

press dewatering (Chapter 3).  There is, however, wide variation in the existing studies.  

Parameters like influent water quality to a process and operating parameters can change 

energy estimates.  The fundamental and design equations used to estimate energy 

consumption in this research are useful, but must be used carefully.  Assumptions must 

be made carefully and verified against existing WWTPs to obtain useful results.   

Another objective of this research was to evaluate how wastewater strength 

affects energy consumption in a WWTP and identify treatment processes that are 

susceptible to wastewater strength.  Overall, this research was able to identify treatment 

processes that are susceptible to wastewater strength (Chapter 2).  In terms of overall 

impact to the WWTP total energy consumption, aeration basins, UV, DAFTs, and 

centrifuges are the most susceptible to wastewater strength (Table 2.4 and Figure 2.7).  

The impact of aeration basins regardless of wastewater strength confirms the hypothesis 

in this research (Chapter 1).  In terms of percent increase in individual processes with 

increasing strength, DAFTs, centrifuges, gravity thickeners, and aeration basins are the 